B5

Walk- Behind Battery Burnisher

Parts Manual

TennantTrue® Parts
IRIS® a Tennant Technology

North America / International

E E For the latest Parts manuals and other

language Operator manuals, visit: 9011477

[w] www.tennantco.com/manual Rev. 06 (06-2018)

]V A

www.tennantco.com

Home




TENMANT
USA, 1- 800 - 553 - 8033
UL FE120669
MODEL 1720

MODEL s079s)
VOLTAGE 120 ViC
FREDUENCY 0 He

CURRENT 120 A

POWER 144 W
SERIAL # SOTHED - 1IR6AT0
e L)

EII_JI ] %
7 H
Ref Part No. Serial Number Description Qty.
82681 (000000- ) Bracket WIdt, Lpg Mount 1
63810 (000000- ) Latch Assy, Lpg Tank Mtg, W/Nut 4
51839 (000000- Nut Adjustable, Lpg Tank Mtg 2
49263 (00000 Tie, Cable 3
D 82556 (00000p- 001039) Bracket, Vaporizer 1
54930 ( 1

OOOOW Vaporizer, LPG

HOW TO ORDER PARTS - See diagram above

Only use TENNANT Company supplied or equivalent parts. Parts and supplies may be ordered online,
by phone, by fax or by mail.

Follow the steps below to ensure prompt delivery.

1. (A) ldentify the machine model. Please fill out at time of installation for
2. (B) Identify the machine serial number from the data label. future reference.
3. (C) Ensure the proper serial number is used from Model No. -
the parts list.
4. |dentify the part number and quantity. Serial No. -

Do not order by page or reference numbers. Machine Options -

5. Provide your name, company name, customer ID number,
billing and shipping address, phone number and Sales Rep. -

purchase order number.

6. Provide detail shipping instructions. Sales Rep. phone no. -

Customer ID Number -

(D) V - identifies an assembly

A - identifies parts included in assembly Installation Date -

Tennant Company Tennant Company N.V.
PO Box 1452 Industrielaan 6 5405 AB
Minneapolis, MN 55440 USA P.O. Box 6 5400 AA
Phone: (800) 553- 8033 Uden- The Netherlands
www.tennantco.com europe@tennantco.com

www.tennantco.com

Specifications and parts are subject to change without notice.
Copyright © 2014-2018 TENNANT Company, Printed in U.S.A.

Home § Find...




BG

KAK OA MOPBYBAME YACTU - BuxTe cxemaTta no-rope

WM3nonsBanTte camo yactu, goctaseHn ot TENNANT unm TexHu ekBuBaneHTu. Hactute n JOCTaBKUTE MoraT Aa ce nopbyaT OHNawH,

no TenedoH, hakc unv no nowaTta.
CrepnBaiTe fONyNnoCOYEHUTE CTBIKK, 3a Aa CU OCUrypuTe 6bp3a 1 To4Ha [ocTaBKa.

1. (A) MocoyeTe mopena Ha mawmHaTa.

2 (B) MocoyeTe cepuitHuA HOMEp Ha MalumMHaTa oT TabenkaTa ¢ TEXHUHECKUTE JaHHW.
3. (C) YBeperTe ce, Ye CTe U3MNon3Banm TOHHNA CEPUEH HOMEp OT CNMCbKa € 4acTu.
4

MocouyBa HOMepa Ha YacTTa 1 KoM4ecTBoTO. He nopbyBanTe YacTu
criopef, CTpaHuuaTa unm pethepeHTHUTE Homepa.

5. MocoyeTe CBOETO ME, HAUMEHOBAHWETO Ha cbmpmaTa, KINIMEHTCKUA

HOMep, agpeca 3a noflydaBaHe Ha CMeTKaTa U foCcTaBkKaTa, Tefl.HOMep U HoOMepa Ha nopbyKaTa.

6. Moco4eTe NogpobHU MHCTPYKLUMK 3a AocTaBKaTa.

(D) V - nocoyBa HauYvH Ha MOHTaX
A - nocouyBa HacTuTe, BKIIOYEHN B MOHTaXa

Mona, nonbnHeTe No Bpeme Ha MOHTaXa 3a 6baella cnpaska.

Mopen 3 -

CepveH O -

Onuumn Ha mawmHaTa -

TbproBcku NpeacTaBuTeN -

Ten. 3 Ha TP, NpeacTaBuTen -

Knnentckn 3 -

Jlata Ha MOHTax -

CN

WRTERAg - 2RTR

AEA TENNANT A FIRENE RS, SO a IR irm, i id., FEEEIm.

VEMAE T TS B R A AT

L (W) HiEMasms.,

B) AHIBFEHENBIFHE.

©) wIREHMEFIRTEIERFTS .

MEB S MEE,

AR MEZ 5 5T,

5. WM A, AFER, B ID 5. fIRAEESIN,
R SR E S,

6. RMTEMAET HE.

o V- BEAs
A - srEAthaaNaY

N

WERENES RS E.

Bg -

F71S -

WLEETR -

HERE-

HERERIESHT -

EPOID WS -

TROH -

cz

OBJEDNAVANI DIiLU - Viz schéma vyse.

telefonem, faxem nebo postou.
Aby bylo zajisténo rychlé dodani, postupujte podle krokl uvedenych ni e.
1. (A) Zjistéte model stroje.
2 (B) Zjistéte sériové Cislo stroje z vyrobniho Stitku.
3. (C) Pou ijte spravné sériové ¢islo ze seznamu dilG.
4

Urcete Cislo amno stvi dilG.
Neobjednavejte podle stran nebo referenénich Eisel.

5. Uvedte jméno, nézev spolecnosti, €islo ID zakaznika, fakturacni a
dodaci adresu, telefonni &islo a ¢islo objednavky.

6.  Uvedte podrobné pokyny pro dodani.

Pou ivejte pouze dily dodgné spole¢nosti TENNANT Company nebo jim odpovidajici. Dily a material Ize objednat online,

(D) V - oznacuje sestavu
A - oznacuje dily v sestavé

Vypliite béhem sestavovani pro budouci potiebu.

Cislo modelu -

Sériové &islo -

Doplnky zafizeni -

Obchodni zastupce -

Tel. €. obchodniho zastupce -

Cislo ID zakaznika -

Datum instalace -

DE

BESTELLEN VON ERSATZTEILEN - Siehe oben stehendes Diagramm.

Verwenden Sie nur von TENNANT gelieferte oder gleichwertige Ersatzteile. Ersatz- und VerschleiBteile kénnen online, telefonisch, per Fax oder per E- Mail bestellt werden.

Befolgen Sie fiir eine umgehende Lieferung die folgenden Schritte.
1. (A) Geben Sie das Modell der Maschine an.
2 (B) Geben Sie die Seriennummer der Maschine an (auf dem Datenaufkleber).
3.  (C) Achten Sie darauf, dass die richtigen Seriennummer aus der Ersatzteilliste verwendet wird.
4

Geben Sie die Ersatzteilnummer und die Menge an.
Bestellen Sie nicht nach Seitenzahl oder Referenznummern.

5. Geben Sie lhren Namen, den Firmennamen, die Kundennummer,
die Rechnungs- und Lieferadresse, die Telefonnummer und die Einkaufsauftragsnummer an.

6. Erteilen Sie genaue Versandanweisungen.

(D) V - steht flr eine Einheit
A - steht flr Einzelteile einer Einheit

Bitte bei der Inbetriebnahme als Referenzangabe ausfiillen.

Modellinr. -

Seriennr. -

Maschinenoptionen -

Verkéaufer -

Telefonnummer des Verkaufers -

Kundennummer -

Installationsdatum -

Home § Find...




DK

BESTILLING AF RESERVEDELE - Se ovenstéende tabel.

Brug kun reservedele, der er fremstillet af TENNANT, eller dele af tilsvarende kvalitet. Reservedele og tilbeher kan bestilles online, pr. telefon, pr. fax eller pr. brev.

Folg nedenstéende trin for at sikre hurtig levering.
1. (A) Identificér maskinmodellen.
(B) Identificér maskinens serienummer pa datameerkaten.
(C) Kontrollér, at det rigtige serienummer bruges i reservedelslisten.

Identificér reservedelsnummeret og antallet. Bestil ikke efter side- eller referencenumre.

o H> DN

Angiv dit navn, firmanavn, kunde- id- nummer, faktureringsadresse
og leveringsadresse, telefonnummer og indkebsordrenummer.

6.  Angiv detaljerede instruktioner til forsendelse.

(D) V - identificerer en enhed
A - identificerer reservedele i en enhed

Udfyld venligst pd installationstidspunktet til fremtidig brug.

Modelnr. -

Serienr. -

Maskinekstraudstyr -

Salgskonsulent. -

Salgskonsulentens tif. -

Kunde-id-nr. -

Installationsdato -

EE

KUIDAS VARUOSI TELLIDA - vaadake alltoodud joonist

Kasutage ainult TENNANT Company poolt tarnitud voi samavaérseid varuosi. Varuosi ja tarvikuid saab tellida Interneti, telefoni, faksi voi posti teel.

Kiire kohaletoimetamise tagamiseks jérgige alltoodud juhiseid.

1. (A) Méarkige masina mudel.
(B) Mérkige andmesildil olev masina seerianumber.

(C) Veenduge, et olete valinud varuosade loendist 6ige seerianumbri.

> 0n

Mérkige varuosa number ja kogus.
Arge tellige lehekiilje- voi viitenumbri alusel.

5.  Mérkige oma nimi, ettevotte nimi, kliendinumber, arveldus- ja saatmisaadress,
telefoninumber ja ostutellimuse number.

6. Lisage tdpsed saatmisjuhised.

(D) V - tahistab komplekti
A - tahistab komplektis olevaid osii

Palun taitke paigaldamise ajal edaspidiseks viitamiseks.

Mudeli number -

Seerianumber -

Masina lisavarustus -

Mudgiesindus -

Muugiesinduse telefoninumber -

Kliendinumber -

Paigaldamise kuupaev -

ES

COMO SOLICITAR PIEZAS - Consulte el diagrama anterior.

Utilice sdlo las piezas suministradas por TENNANT Company o piezas equivalentes. Puede solicitar las piezas a través de internet,

por teléfono, por fax o por correo.
Siga los siguientes pasos para que la entrega sea réapida.
1. (A) Indique el modelo de maquina.
2 (B) Indique el nimero de serie de la etiqueta de datos.
3. (C) Asegurese de que indica el nimero de serie correcto de la lista de piezas.
4

Indique la cantidad y el nimero de la pieza.
No realice el pedidoindicando el nimero de pagina o el de referencia.

5. Incluya su nombre, el nombre de la empresa, el ID de cliente,

las direcciones de envio y facturacion, el niumero de teléfono y el nimero del pedido de compra.

6. Facilite instrucciones de envio.

(D) V - identifica un conjunto
A - identifica piezas de un conjunto

Rellene estos datos cuando realice la instalacion para utilizarlos

como referencia en el futuro.

N¢ modelo -

Ne¢ serie -

Opciones de la maquina -

Vendedor -

N¢ teléfono vendedor -

Ne¢ cliente -

Fecha de instalacion -

Fl

KUINKA VARAOSIA TILATAAN - katso kuvaa ylla.

Kayta ainoastaan TENNANTIN toimittamia tai niitd vastaavia varaosia. Voit tilata varaosia ja tarvikkeita internetist&,

puhelimitse, faksilla tai sdhkdpostilla.
Noudata seuraavia ohjeita tdsmallisen toimituksen varmistamiseksi.

1. (A) Katso koneen malli.

2. (B) IKatso koneen sarjanumero sen tunnustarrasta.
3. (C) Varmista, etté osaluettelosta, ettd kaytat oikeaa sarjanumeroa.
4. Katso osanumero ja kappalemaara. Al tilaa ilmoittamalla sivu- tai viitenumeroita.
5.  limoita nimesi, yrityksesi nimi, asiakasnumero, laskutus- ja
toimitusosoite, puhelinnumero ja ostotilauksen numero.
6. llmoita yksityiskohtaiset toimitusosoitteet.

(D) V - tarkoittaa kokoonpanoa
A - tarkoittaa kokoonpanoon siséltyvia osia

Ole hyva ja tayta ottaessasi koneen kayttoon

myo6hempia tarpeita varten.

Mallinumero -

Sarjanumero -

Koneen lisévarusteet -

Myyntiedustaja -

Myyntiedustajan puhelinnumero -

Asiakasnumero -

Asennuspaiva -

Home § Find...




FR

COMMENT COMMANDER DES PIECES DETACHEES - Voir le schéma ci- dessus.

Utilisez uniquement des piéces fournies par la société TENNANT ou équivalentes. Les piéces et fournitures peuvent étre commandées en ligne, par téléphone, fax, ou par
courrier.

Suivez les étapes ci- dessous pour assurer une livraison rapide.

1.

o H DN

(A) Identifiez le modéle de la machine.
(B) Identifiez le numéro de série de la machine, a partir de I'étiquette signalétique.

(C) Assurez- vous que le numéro de série correct est utilisé & partir de la liste de pieces détachées.

Identifiez le numéro de piéce et la quantité. Ne commandez pas par page ou numéros de référence.

Fournissez votre nom, le nom de votre société, votre numéro d’identification de client, I'adresse
de facturation et d’expédition, le numéro de téléphone et le numéro du bon de commande.

Fournissez des instructions d’expédition détaillées.

(D) V - identifie un assemblage
A - identifie les piéces composant I'assemblage

A remplir au moment de I'installation a titre de référence.

N¢ du modeéle -

Ne de série -

Options de la machine -

Agent commercial -

Ne tél. de I'agent commercial -

Numéro d’identification client -

Date d'installation -

GR

TPOMOZX MAPAITEAIAZ ANTAAAAKTIKQN - BA. mapanavw diaypappa.

Xpnotporotote pOvo avTarAakTika riapexopeva ard tnv TENNANT Company 1) 10odUvapa. Ta avTaAAaKTIKA Kat avaA®otpa propoUv va apayyeA8ouUv online,
TNAEGWVIKA, pE GaE 1) TaXUSPOULKA.

AKOAOUBNOTE TA TIAPAKATW BripaTa yia va eEacdaAioETe TNV £YKALPN AMOCTOAN TOUG.

1.
2.
3.

(A) Bpeite TO HOVTEAO PNXAVAHATOG.
(B) Bpeite Tov aplBUO OEIPAG TOU UNXAVIAHATOG ard TNV £TIKETA OTOLXEIWV.

(C) BeBawwBeite 0TI Xpnolporoteital 0 owoTog aplBpog oelpdag ano
TOV KATAAOYO QVTAAAGKTIK®V.

Bpeite KwdIKO AVTAAAOKTIKOU Kal ToooTnTa.
Mnv rapayyéAvete Baoet oeAidag 1 apBu®mv avadopdg.

Awote 10 dvopa oag, ovopa etalpeiag, ID (kwdikd) meAaTn, dieUBuvon TIHoAOYNoNg
KOl QrOOTOANG, aptBpd TNAEG®OVOU Kal aplBud EVTOANG TIPOpBeLag.

A®OTE AETITOEPEIG TIANPOPOPIEG ATIOOTOANG.

(D) V - unodnAwvel unooloTnua
A - uTodNAGVEL TA PEPN TOU EpIAaBAvovTal OTO
unooloTnua

MapakaAoUpe CUPTTANPWOTE KATA THV OPA TNG EYKATACTAONG Yia

HeAAOVTIKR avagopa.

Ap. Movtehou -

Ap. oe1pdg -

EruAoyég Mnxavnuarog -

EKTT. IWANOEWV -

TnA. EKMPOCMTIOU TIWANCEWV -

AptBpog TEAATN -

Hpepopnvia eykaraotaong -

HU

HOGYAN RENDELJUNK ALKATRESZEKET - Lasd: fenti diagramm.

Kizarolag TENNANT vagy azzal egyenérték( cserealkatrészeket hasznaljon. Az alkatrészeket és anyagokat meg lehet rendelni az Interneten kereszttil, vagy telefonon, faxon és
e-mailben.

A pontos szdllitds érdekében kovesse az alabbi Iépéseket.

> 0 np =

(A) Adja meg a gép tipusat.
(B) Az adatcimke alapjan adja meg a gép gyartasi szamat.
(C) Ugyeljen arra, hogy a megfeleld gyartasi szamot vélassza ki az alkatrészlistardl.

Adja meg a rendelési szamot és a mennyiséget. A rendeléshez ne az oldalszamot vagy a
hivatkozasi szamot hasznalja.

Adja meg a nevét, a cége nevét, az tigyfélazonosité szamat,
a szamlazasi és szallitasi cimét, a telefonszamat és a rendelési szamot.

Adjon részletes szdllitasi utasitasokat.

(D) V - ajel csomagra utal
A - ajel acsomagban talalhaté alkatrészekre utal

A késdbbi vi k ések érdekében kérijiik,

hogy a rovatokat az els6 lizembehelyezéskor toltse ki.

Tipusszam -

Gyartasi szam. -

A gép felszereltsége -

Kereskedelmi képviseld -

Kereskedelmi képviseld telefonszama -

Ugyfél azonosité szama -

Uzembehelyezés datuma -

COME ORDINARE LE PARTI - Vedere schema precedente.

Utilizzare solo ricambi forniti da TENNANT o equivalenti. Ricambi e forniture possono essere ordinati online, per telefono, via fax o per posta elettronica.

Per ottenere una consegna rapida, seguire i passaggi indicati di seguito.

1.

o H DN

(A) Identificare il modello della macchina.

(B) Identificare il numero di serie della macchina dall’etichetta dei dati.

(C) Utilizzare il numero di serie corretto presente nell’elenco delle parti di ricambio.
Identificare numero di parte e quantita. Non ordinare per numero di pagina o di riferimento.

Fornire nome del contatto, nome della societa, numero di ID cliente, indirizzo di fatturazione e
di spedizione, numero di telefono e numero di ordine di acquisto.

Fornire istruzioni dettagliate per la spedizione.

(D) V - identifica un gruppo
A - identifica parti comprese in un gruppo

Compilare il modulo al momento dell’installazione

per poterlo consultare in futuro in caso di necessita.

N. Modello -

N. Serie -

Opzioni della macchina -

Venditore -

Tel. venditore -

Numero ID cliente -

Data di installazione -

Home § Find...




JP

R—uOFixHk L ROEE$RL TS

TENNANTH B D /A—VELIERERDH ELHEULES0,
K=Y TSARGRTERIT. o500 BEE. FAX. ELIEFMRTHELWLET,
BEIZSEITTEAEIZ, UTORFEMEBALE IS,

1.
2.

(A BREDETILREESHMO LB,

B) BEOT—ASNNUIZHRIENTNALYTLES
EBHMSELSEE,

©) =V AFESHEL T, VU7 LESHELONTTESR
&L,

NR—YBBLHEEBMOE TN, X2 TN/ AE05 0D
R—UESPBRES TOIIITEETISEL,
BEROBAH. KU A . BEDES ., AR/ FELLER.
BREES. EXEBRSEBAS B S,
FEICETHTHENHNIL, BBRL TS,

D V -FELIVERLET
A - FEDIZEFNDA—VERLET

SEERTELLIIC, BERICIEALTEEN,
EF/No. -

)T JLNo. -

HROF T

MR IR -

RS RIEEDEERES -

AEDHES -

=
=R

s

LT

KAIP UZSISAKYTI DALIS - 2r. diagrama vir$uje

Naudokite tik "Tennant” kompanijos tiekiamas arba lygiavertes joms dalis. Dalis galite uzsisakyti internetu, telefonu, faksu bei elektroniniu pastu.

Kad uzsakymas bty greitai jvykdytas, laikykités iSvardyty taisykliy.

1.

2
3.
4

(A) Nurodykite masinos modelj.
(B) Norodykite masinos serijos numerj, kurj rasite ant duomeny zymeés.
(C) Isitikinkite, kad nurodomas tikslus serijos numeris i$ daliy saraso.

Nurodykite dalies numerj ir reikiama kiekj.
Neuzsakinékite pagal puslapius ar nuorodos numerius.

Nurodykite savo varda, kompanijos pavadinima, kliento ID numerj,
saskaitos iSraSymo ir vezimo adresa, telefono numer; ir
pirkimo uzsakymo numerj.

Nurodykite i§samias gabenimo instrukcijas.

(D)

V - Zzymisistema
A - nurodo sistemos dalis

Prasome uzpildyti montavimo metu,
siekiant gauti informacija ateityje.

Modelio nr. -

Serijos nr. -

Masinos parinktys -

Prekybos atstovas -

Komivojazieriaus tel. nr. -

Pirkéjo ID numeris -

Sumontavimo data -

Lv

KA PASUTIT REZERVES DETALAS - Skat. diagrammu iepriek$

izmantojiet tikai TENNANT Company piegadatas vai tam lidzvertigas rezerves detalas. Dalas un piegadi var pasutit interneta, pa talruni, pa faksu vai pastu.

Lai nodrosinatu savlaicigu piegadi, sekojiet zemak aprakstitajiem soliem.

1.

2
3.
4

(A) Nosakiet masinas modeli.
(B) Nosakiet masinas sérijas numuru uz tehnisko datu uzlimes.
(C) Parliecinieties, ka tiek uzrakstits attiecigais sérijas numurs no detalu saraksta.

Nosakiet detalas numuru un skaitu.
Veicot pastijumus neatsaucieties uz lappusu vai norades numuriem.

Uzrakstiet savu vardu, uznémuma nosaukumi, klienta identitadtes numuru, adresi rékina
piestti$anai un piegadei un pirkuma pasatijuma numuru.

Sniedziet detalizétu informaciju par piegadi.

(D) V - nosaka ierici i
A - nosaka detalas, kas ir komplekta ar ierici

Veicot uzstadi$anu, ladzam pierakstist attiecigo informaciju
izmanto$anai turpmak.

Modela Nr. -

Sérijas Nr. -

lekartas papildaprikojums-

Pardosanas parst. -

Pardosanas parst. talr. Nr. -

Klienta identitates numuru-

UzstadiSanas datums-

NL

HOE ONDERDELEN TE BESTELLEN - Zie schema hierboven.

Gebruik alleen onderdelen die door TENNANT Company zijn geleverd of soortgelijke onderdelen. Onderdelen en voorraden kunnen online, per telefoon, fax of schriftelijk besteld
worden.

Volg de stappen hieronder om een juiste levering te garanderen.

1.

o H> DN

(A) Bepaal het machinemodel.

(B) Lees het serienummer van de machine af van het gegevenslabel.

(C) Zorg dat het juiste serienummer wordt gebruikt uit de onderdelenlijst.

Bepaal het artikelnummer en het aantal. Bestel niet aan de hand van pagina’s of referentienummers

Geef uw naam, bedrijfsnaam, klantnummer, factuur- en leveringsadres,
telefoonnummer en bestelnummer op.

Geef gedetailleerde leveringsinstructies op.

(D) V - geeft een eenheid aan
A - geeft de onderdelen van de eenheid aan

Vul tijdens installatie de onderstaande gegevens in voor eventueel

toekomstig gebruik.

Modelnr. -

Serienr. -

Machine- opties -

Verkoopvert. -

Telnr. verkoopvert. -

Klantnummer -

Installatiedatum -

Home § Find...




NO

HVORDAN BESTILLE DELER - Se diagram over.

Bruk kun deler levert av TENNANT Company eller ekvivalente deler. Deler og forsyninger kan bestilles online, per telefon, per faks
eller per post.

Folg trinnene under for & sikre rask levering.

1.

o H> DN

(A) Angi maskinmodellen.

(B) Angi maskinens serienummer fra typeskiltet.

(C) Forsikre deg om at korrekt serienummer brukes fra delelisten.

Angi delenummer og antall. Bestill ikke ut fra side- eller referansenumre.

Angi ditt navn, firmanavn, kunde- ID- nummer, fakturerings- og
forsendelsesadresse, telefonnummer og innkjepsordrenummer.

Angi detaljerte forsendelsesinstruksjoner.

(D) V - angir en delegruppe
A - angir deler inkludert i en delegruppe

Fyll ut ved ir " punkt for fr:

idig bruk.

Modellnr. -

Serienr.. -

Maskinens tillegg -

Salgsrep. -

Salgsrep. telefonnr. -

Kunde- ID- nummer -

Installasjonsdato -

PL

JAK ZAMAWIAC CZESCI - patrz schemat powyzej.

Nalezy uzywaé wytacznie czesci dostarczanych przez firmg TENNANT Company lub réwnowaznych. Czeséci i dostawy moga by¢ zamawiane online, przez telefon, faksem lub
poczta.

Aby zapewni¢ szybka dostawe, nalezy przestrzega¢ nastepujacych wskazéwek.

1.

2
3.
4

(A) Okresli¢ model maszyny.
(B) Okresli¢ numer seryjny maszyny znajdujacy sie na tabliczce znamionowej.
(C) Odszukac ten numer seryjny w wykazie czesci.

Okresli¢ numer czesci i ilos¢. Nie zamawia¢ na podstawie numeru strony lub liczby porzadkowej
wykazu.

Poda¢ swoje nazwisko, nazwe firmy, numer identyfikacyjny klienta, adres dostawy i
dostarczenia rachunku, numer telefonu i numer zamoéwienia zakupu.

Poda¢ doktadne instrukcje dotyczace dostawy.

(D) V - oznacza zespét
A - oznacza cze$¢ w zespole

Prosimy wpisa¢ date instalacji do p6zniejszego wykorzystania.

Nr modelu-

Nr seryjny -

Opcje maszyny -

Przedst. sprzedazy -

Nr tel. przedst. sprzed. -

Nr ident. klienta -

Data instalacji -

COMO ENCOMENDAR PECAS - Consulte o diagrama acima.

Utilize apenas pecas fornecidas pela TENNANT Company ou equivalentes. As pecas e consumiveis podem ser encomendados online,
por telefone, fax ou correio.

Siga os passos abaixo para garantir uma entrega rapida.

1.

2
3.
4

(A) Identifique o modelo da maquina.
(B) Identifique o niumero de série da maquina que se encontra na etiqueta de dados.
(C) Certifique- se de que usa o nimero de série correcto da lista de pegas.

Identifique o nimero de produto e a quantidade. Nao encomende através de nimeros de
pagina ou de referéncia.

Forneca o seu nome, o nome da empresa, o numero de ID do cliente,
os enderegos de facturagéo e entrega, o nimero de telefone e
o numero da nota de encomenda.

Forneca instrucoes de entrega detalhadas.

(D) V - identifica uma unidade
A - identifica pecas incluidas numa unidade

Preencha na altura da instalagao para futura referéncia.

Modelo n® -

Ne de série -

Opgdes da maquina -

Vendedor -

Telefone do vendedor -

Numero de ID do cliente -

Data de instalagéao -

RU

KAK 3AKA3ATb 3AMYACTHU - Cm. cxemy Huxe.

Wcnonb3yinte Tonbko 3anyacTu, noctaenAemble komnaHvern TENNANT vnm ux aHanorn. 3anacHble 4acTu U pacxogHble MaTepuasbl MOXHO 3aKa3aTb B PEXUME OHNaiH,
TeneoHoMm, (hakCoM Unn ANEKTPOHHON NOYTOMN.

[inA cBOEBPEMEHHOW [OCTaBKW CNefynTe ONUCaHHbLIM HUXE UHCTPYKLMAM.

ol S

(A) Ykaxxute mofenb MalunHblI.

(B) Ykaxkute cepuitHbIi HOMep MallnHbl, 0603HA4YEHHbIN Ha Tabnnyke TEXHUHECKNX AaHHbIX.
(C) YnocToBepbTech, HTO HaAneXaluin CepUNHbLIA HOMEp NepPeYnCcieH B CIUCKE 3anyacTen.
YKaxxute HoMep AeTan 1 Hy>KHOe KONM4ecTBO. He ncnonb3yinTe Homepa CTPaHWL, UK CCbIOK.

YKaxuTe CBOe UMA, Ha3BaHe KOMNaHuu, MAEHTU(UKALMOHHBIA HOMEP
noKynaTens, pacyeTHbIN aapec U aApec A0CTaBKU, TenedOoHHbI HoMep
1 HOMep 3aKasa Ha MOKymKy.

YKaxuTe noapobHble CBEAEHUA O AOCTaBKe.

(D) V - o3Hayaer ysen
A - obo3HavaeT getanb y3na

Bo BpemA yCTaHOBKM 3arnonHuTe, NoXanymncra, aTu cBeAeHUA Ana

TOro, 4TO6bI CCbINATbLCA B Aanbﬂeﬁmem.

Mopgenb 3 -

CepuiiHbii O -

Onummn mMalmvHbl -

ToproBbiii NpeacTaBUTENb -

TenedpoH TOpProBoro NpeacTaBuTenNA -

MaeHT. Homep nokynarens -

[aTta ycTaHOBKM -

Home § Find...




SE

BESTALLNING AV RESERVDELAR - Se ovanstiende schema.

Anvand endast delar fran Tennant Company eller likvérdiga. Delar och material kan bestallas online, telefoniskt, per fax eller post.

Folj nedanstéende steg for en snabb leverans.
1. (A) Identifiera maskinens modell.
(B) Identifiera maskinens serienummer pé typskylten.

(C) Kontrollera att ratt serienummer anvénds fran dellistan.

o H DN

Uppge ditt namn, féretagets namn, kundens ID- nummer, faktura- och leveransadress,
telefonnummer och ordernumret vid inkop.

6.  Ge detaljerade transportanvisningar.

Identifiera artikelnumret och méngden. Bestall inte med hjalp av sido- eller referensnummer.

(D) V - identifierar en modul
A - identifierar delar som ingér i en modul

Fyll i vid installation och spar for framtida bruk.

Modellinr. -

Serienr. -

Tilvalsutrustning -

Forséljare -

Forséljarens tel.nr. -

Kundnummer -

Installationsdatum -

SK

POSTUP PRI OBJEDNAVANI CASTIi - Pozri vy$sie uvedeny diagram.

Vyu ivajte vyhradne dielce dgdané spoloénos ou TENNANT, alebo ich ekvivalenty. Dielce a polo ky je mo né objedna online,

telefonicky, faxom, alebo postou.

Na zabezpecenie promptného doruéenia sa riad'te nasledovnymi krokmi.
1. (A) Identifikujte model stroja.

(B) Z etikety s udajmi identifikujte sériové ¢islo stroja.

(C) Ubezpecte sa, e ste zadali spravne sériové &islo zo zoznamu dielcov.

o H> DN

Zadajte VaSe meno, meno spolo¢nosti, ID &islo zakaznika, fakturacnu a
prepravnu adresu, telefénne ¢islo a objednavacie &islo dielu.

6.  Uvedte podrobné prepravné pokyny.

Identifikujte Cislo dielu a mno stvo. Neobjednavajte pomocou &isel stran, alebo referenénych cisel.

(D) V - identifikuje sadu
A - identifikuje Casti sady

Vypliite prosim pri in$talacii pre pripad potreby v budtcnosti.

€. modelu -

Sériové €. -

Zvlastne prislusenstvo stroja -

Obchodné zastupenie -

Obch. zastupenie tel. &. -

ID ¢. zakaznika -

Datum inStal&cie -

SL

NAROGANJE NADOMESTNIH DELOV - glejte zgornjo sliko.

Uporabljajte samo originalne nadomestne dele Tennant ali enakovredne dele. Dele in potro$ni material lahko narodite prek spleta,

po telefonu, faksu ali posti.

Za zagotovitev ¢imbolj hitre dostave sledite spodnjim navodilom.
1. (A) Ugotovite model stroja.

(B) Na plo&¢ici s podatki pois¢ite serijsko $tevilko stroja.

(C) Poskrbite, da na seznamu nadomestnih delov poiScete pravilno serijsko Stevilko.

o H> DN

Navedite svoje ime, ime podijetja, ID Stevilko stranke, naslova za dostavo
in izdajo racuna, telefonsko Stevilkoin $tevilko naroéila.

6. Navedite podrobna navodila za dostavo.

Poiscite Stevilko dela in potrebno koli¢ino. Pri naro¢ilih ne navajajte strani ali referenéne Stevilke.

(D) V - oznacuje sklop
A - oznacuje dele sklopa

Prosimo, da ob vgradniji izpolnite te podatke, da vam bodo v

prihodnje na voljo.

St. modela -

Serijska Stevilka -

Dodatna oprema stroja -

Prodajni predstavnik -

Telefonska $t. prodajnega predstavnika -

Stevilka stranke -

Datum vgradnje -

TR

PARGALARIN SiPARIS EDILMESI - Yukaridaki semaya bakin.

Yalnizca TENNANT Company'den saglanan veya esdegerde pargalar kullanin. Parga veya sarf malzemeleri gevrimigi olarak,

telefonla, faksla veya postayla siparis edilebilir.

Zamaninda teslimati saglamak igin agagidaki adimlari izleyin.
(A) Makine modelini belirtin.

(B) Veri etiketinden makine seri numarasini belirtin.

(C) Parga listesinden uygun seri numarasinin kullanildigindan emin olun.

o r 0N

Adinizi, sirketinizin adini, misteri kimlik numaranizi, faturalama ve sevkiyat adreslerini,
telefon numarasini ve satin alma siparisi numarasini belirtin.

6.  Ayrintili sevkiyat talimatlarini belirtin.

Parga numarasini ve miktarini belirtin. Sayfa veya referans numaralarini kullanarak siparis vermeyin

(D) V - bir tertibati belirtir
A - tertibattaki parcalari belirtir

ileri tarihlerde basvurmak igin litfen kurulum sirasinda doldurun.

Model No. -

Seri No. -

Makine Segenekleri -

Satisg Temsilcisi -

Satig Temsilcisi telefon no. -

Musteri Kimlik Numarasi -

Kurulum Tarihi -

Home § Find...




TABLE OF CONTENTS

STANDARD PARTS

GENERAL RECOMMENDED MAINTENANCE

ITEMS © .o 10
COVER GROUP ... 12
FRAME GROUP, PUSH . ... 14
FRAME GROUP,DRIVE ..........ooveen... 16
HEAD GROUP, 510 MM (20 IN) ............... 18
HEAD LIFTGROUP ... 20
DOWN PRESSURE GROUP, AUTOMATED .... 22
DOWN PRESSURE GROUP, MECHANICAL ... 24
DUST CONTROL GROUP, ACTIVE ........... 26
DUST CONTROL GROUP, PASSIVE ........... 28
ELECTRICAL COMPONENTS GROUP ......... 30
CONSOLE GROUP, PUSH, OFF BOARD

CHARGER ......oooiiiiaaiiaa i 32
CONSOLE GROUP, PUSH, ON BOARD

CHARGER .....ooiiiiiaeiiaai 34
CONSOLE GROUP, BASE, DRIVE, OFF BOARD

CHARGER ......ooiieiieeeaiae 36
CONSOLE GROUP, BASE, DRIVE, ON BOARD

CHARGER ......ooiieiieeaaaie i 38
CONSOLE GROUP, POWER, DRIVE, OFF BOARD

CHARGER ..o 40
CONSOLE GROUP, POWER, DRIVE, ON BOARD

CHARGER ......ooiiiiieeeaaai i 42
BATTERY GROUP, 185AH C20 WET

LEADACID ..o 44
BATTERY GROUP, 168AH C5 WET LEAD ACID

(EUROPE) ...\ 46
BATTERY GROUP, 225AH C20 WET

LEADACID ..o 48

BATTERY GROUP, 234AH C20 AGM SEALED . 50
BATTERY GROUP, 198AH C5 AGM SEALED

(EUROPE) ... 52
HYDROLINK® BATTERY WATERING

SYSTEMKIT oo 54
BATTERY WATERING SYSTEM (FOR BATTERY

1215207 - EUROPE) .. ...\ 56

Tennant B5 (06-2018) .
Home | Find...

PARKING BRAKE GROUP ................... 57
IRIS® TELEMETRY GROUP ................. 58
LABELGROUP ...... ... 60
DOCUMENT GROUP ............. ... ... ... 61
ELECTRICAL DIAGRAM, PUSH MODEL ...... 62
ELECTRICAL DIAGRAM, DRIVE MODEL ...... 68
WIRE HARNESS, TELEMETRY .............. 73
WIRE HARNESS, MAIN, PUSH MODEL ....... 74
WIRE HARNESS, MAIN, PUSH MODEL -

CONTD ..ot 75
WIRE HARNESS, MAIN, DRIVE MODEL ........ 76
WIRE HARNESS, MAIN, DRIVE MODEL -

CONTD i 77
WIRE HARNESS, CONSOLE, PUSH MODEL .. 78
WIRE HARNESS, CONSOLE, DRIVE MODEL .. 79
WIRE HARNESS, BAILSWITCH .............. 80
WIRE HARNESS, KEY SWITCH .............. 81
WIRE HARNESS, BATTERY/CHARGER

CABLE . ... ... 82

9




RECOMMENDED MAINTENANCE ITEMS

GENERAL RECOMMENDED MAINTENANCE ITEMS

Part No. Serial Number Description Qty.
1207285 (00000000- ) Latch, Draw, Rbr, W/ Keeper, Yellow 2
1205533 (00000000- ) Damper 1
1203776 (00000000- ) Cover, Pedal 1
71579 (00000000- )  Strap, Static, W/Grommet, .19 1.1w 25.0I 1
9012767 (00000000- ) Caster Kit, Afmkt, W/ Hdwr 1
1223913  (10849232- ) Wheel, Scrbr, 213mm, W/ Brg (Push Model) 2
1218755  (10790232- 10849231 ) Wheel, Scrbr, 213mm, W/ Brg (Push Model) 2
(Replaced By 1223913 - Order Qty 2)
1202505 (00000000- 10790231 )  Wheel, W/ Brg, 213mm (Push Model) 2
(Replaced By 1223913 - Order Qty 2)
1223583 (10817425- ) Wheel, Scrbr, 213mm, W/ Taper (Drive Model) 2
1218753 (10771448- 10817424 ) Wheel, Scrbr, 213mm, W/ Taper (Drive Model) 2
(Replaced by 1223583 - Order Qty 2)
1020688 (00000000- 10771447 ) Wheel, Scrbr, 213mm, W/ Taper (Drive Model) 2
(Replaced by 1223583 - Order Qty 2)
v 1206634 (00000000- ) Transaxle, 24vdc [458h- 2100 Asi] 1
A 1021167 (00000000- ) Key, Woodruff, 5mm 2
A 612880 (00000000- ) Joint, Transaxle, Repimt 2
AV 1212352 (00000000- ) Motor, Transaxle, 24vdc, Ul 1
AA 1212351 (00000000- ) Brush, Kit, Carbon, Transaxle, Ul (1 Pkg = 4 Brushes) 1
v 1210910 (00000000- ) Motor, Ele, 24- 60vdc, 3900rpm, 6.00hp# 1
A 1212017 (00000000- ) Brush Assy, Carbon, Afmkt 1
A 00928 (00000000- ) Key, Sq, 0.25 X 0.25, 1.00l 1
9012768 (00000000- ) Wheel Kit, Bmpr, Afmkt, W/ Hdwr 1
v 1210491 (00000000- )  Driver Assy, Pad, 20d 1
A 32506 (00000000- ) Device, Centering, Rh Pad Retainer 1
A 1205787 (00000000- ) Collar, Locking, Pad Driver, 6.1” 1
1208033 (00000000- ) Skirt Assy, Shrd, 20.0d 1
611788 (00000000- ) Pad, 20.0[Burnish, Hairblend,1pick=1ctn] (Qty 5 Pads) 1
v 9012779 (00000000- ) Arm, Lift, Head, Afmkt, W/Bearings 1
A 9012780 (00000000- ) Bearing Kit, 12mmb 16mmd 12mmw, Qty=4 1
1203378 (00000000- )  Pin, Spring, .50d 1.00b 1
1205700 (00000000- ) Actuator, 36vdc, 60mm Strk, 2sw, 350n 1
1205304 (00000000- ) Spring, Cmpr, 1.3780d .177wir 3.95I 1
1203333 (00000000- ) Spring, Cmpr, 1.3140d .145wir 10.85I 1
607275 (00000000- ) Hose, Vacuum, 1.50id X 040.0l, 2cuff,E90 1
9012781 (00000000- ) Fan Kit, Vacuum, Afmkt, W/ Gasket 1
1203349 (00000000- ) Gasket, Vac Motor 1
1203162 (00000000- )  Filter, Hepa (Active Dust Control) 1
1204900 (00000000- ) Hose, Assy, 1.50 Id 1
1210869 (00000000- ) Bag, Dust, Paper[1 Pick=1 Pkg] (1 Pkg = 10 Bags) 1
(Standard)
1208744 (00000000- ) Bag, Dust, Cloth (Optional for Passive Dust Control Only) 1
1205971 (00000000- ) Gasket, Cover, Circuitboard 1
v 9012782 (00000000- ) Circuitboard Kit, Bridge, Afmkt, W/Strap 1
A 1205845 (00000000- )  Circuitboard, Silpad [1/2 Bridge, Lower] 1
9012783 (00000000- )  Circuitboard Kit, Base, Afmkt, W/ Strap (For Models w/ 1
mechanical pad pressure and passive dust control)
9012796 (00000000- )  Circuitboard Kit, Option, Afmkt, W/Strap (For Models w/ 1
automated pad pressure and/or active dust control)
V ASSEMBLY

A INCLUDED IN ASSEMBLY

10

Home § Find...

Tennant B5 (06-2018)



RECOMMENDED MAINTENANCE ITEMS

GENERAL RECOMMENDED MAINTENANCE ITEMS

Part No. Serial Number Description Qty.
1210283 (00000000- ) Box, Wire [Ferrite, Emi Filter] (No Longer Available - 2
Replaced by Cable 1072935 or 1072372 Includes Ferrite)
1207893 (00000000- ) Switch, Push, Snap Action, 25a [No] 1
1064184 (00000000- )  Circuitbreaker, 02.5a, Resetable 1
1064188 (00000000- )  Circuitbreaker, 15.0a, Resetable 1
383725 (00000000- )  Circuitbreaker, 30.0a, Resetable 1
9012826*  (00000000- ) Controller, Drive, Afmkt, W/ Usb Cable (Drive Model) 1
1205323 (00000000- ) Switch, 0.1a, Spdt [Micro, Straight] 1
v 9012784*  (00000000- ) Bezel Kit, Mechanical, Push, Afmkt 1
v 9012785* (00000000- ) Bezel Kit, Mechanical, Propel, Afmkt 1
v 9012786*  (00000000- )  Bezel Kit, Actuator, Propel, Afmkt 1
A 1205618 (00000000- ) Cap, Usb 1
9012787 (00000000- )  Circuitboard Kit, Console, W/ Usb Cable 1
1205323 (00000000- ) Switch, 0.1a, Spdt [Micro, Straight] 1
1205781 (00000000- ) Spring, Return, Balil 1
v 1072939 (00000000- ) Cable, Assy [B7/B5, Ground] 1
A 130155 (00000000- )  Connector, Battery, 6ga 50a, Gray[2cont] 1
1215716 (00000000- ) Switch, 0.1a, Spdt[Micro, Gold Contacts] 1
v 1011402 (00000000- ) Switch, Key 1
A 1017696 (00000000- ) Key Set, Replmt [F/Keyswitch 1011402] 1
1064038 (00000000- ) Gauge, Hourmeter, 05- 277 Volt, Ac / Dc 1
1011735 (00000000- ) Switch, Safety, Shutoff 1
1234365 (00000000- ) Dial, Range, Speed 1
1204930 (00000000- ) Potentiometer [100k, 1 Turn, B5/B7] 1
1209730 (00000000- ) Cap, Toggle, Direction 1
1209673 (00000000- ) Switch Assy, Toggle, Direction 1
1205496 (00000000- ) Hook, Cord 2
v 1208644 (00000000- ) Charger, 36vdc, 25a 85- 265vac [Offboard] 1
(180- 250 AH Wet Lead Acid Batteries)
v 9012740 (00000000- ) Charger, 36vdc 25a [P/N 1208644, #31] 1
(200- 350 AH AGM Batteries)
v 9012739 (00000000- ) Charger, 36vdc 25a [P/N 1208644, #03] 1
(260- 360 AH Wet Lead Acid Batteries)
A 130155 (00000000- )  Connector, Battery, 6ga 50a, Gray[2cont] 1
v 1202585 (00000000- )  Charger, 36vdc, 25a 85- 265vac [On- Board)] 1
A 130155 (00000000- )  Connector, Battery, 6ga 50a, Gray[2cont] 1
1073882 (00000000- ) Cord, Power, 16/3, 15a, 15ft Blk [Us] 1
1032820 (00000000- ) Cord, Power, Blk [4.5meter, Uk] 1
1032849 (00000000- ) Cord, Power, Blk [4.5meter, Ce] 1
1026325 (00000000- ) Cord, Power, 1.0mm2/3 BIk[2.5meter, Aus] 1
1026330 (00000000- )  Cord, Power, 1.0mm2 [2.5meter, China] 1
1048304 (00000000- ) Cord, Power [4.5meter, India, S.Africa] 1

* Requires Tennant True service or an authorized Tennant service provider.

V ASSEMBLY

A INCLUDED IN ASSEMBLY

Tennant B5 (06-2018)

Home § Find...

11



STANDARD PARTS

12

COVER GROUP

355219

5

. Tennant B5 (07-2015)
Home §| Find... §Go To.. n n




STANDARD PARTS

COVER GROUP
Ref. Part No. Serial Number Description Qty.
1 9013999 (00000000- )  Cover, Afmkt [B5] (Does Not Include Labels - Order 1
Separately See Label Group)
2 1034731 (00000000- ) Screw, Hex, M6 X 1.00 X 16, Ss, Sems 1
3 1204697 (00000000- ) Bracket, Pivot, Body 1
4 49697 (00000000- ) Screw, Pan, Phl, M4 X 0.70 X 10, Ss 4
5 02938 (00000000- )  Washer, Lock, Int, 08, Ss 4
6 1207285 (00000000- ) Latch, Draw, Rbr, W/ Keeper, Yellow 2
7 1205551 (00000000- )  Stud, Ball, 10mm Ball, M8x1.25 Stud 1
8 1205533 (00000000- ) Damper 1
8 49697 (00000000- ) Screw, Pan, Phl, M4 X 0.70 X 10, Ss 3
10 02938 (00000000- ) Washer, Lock, Int, 08, Ss 3
11 1205549 (00000000- ) Bracket, Stud, Ball, .389 Dia 1
Tennant B5 (07-2015) 13

Home § Find...




STANDARD PARTS

FRAME GROUP, PUSH

355222

Replaced By 1223913

29 27

14

. Tennant B5 (06-2018)
Home §| Find... §Go To..



STANDARD PARTS

FRAME GROUP, PUSH

Ref. Part No. Serial Number Description Qty.

1 08713 (00000000- ) Nut, Hex, Lock, M8 X 1.25, NI, Ss 1
2 01685 (00000000- ) Washer, Flat, 0.38b 0.88d .08, Ss 1
3 1205534 (00000000- ) Bearing, .50idx.31lg Journal 1
4 1205104 (00000000- ) Pedal Widt, Lift, Head 1
5 1203776 (00000000- ) Cover, Pedal 1
6 1043573 (00000000- ) Screw, #10- 14 X 0.675, Spl[Shcs,Selftap] 2
7 1013946 (00000000- ) Bracket, Locking, Pedal, Foot 1
8 1013936 (00000000- ) Washer, Flat, 0.51b 0.94d .10, Nyl 1
9 1203351 (00000000- ) Bushing, Fing, 8.3mmb 12.6mmd 10.7mml 1
10 74440 (00000000- ) Screw, Hex, M8 X 1.25 X 40, NI, Ss 2
11 01685 (00000000- )  Washer, Flat, 0.38b 0.88d .08, Ss 2
12 44961 (00000000- ) Tie, Cable, Nyl, 14.51 .30w 4.0 Max D 1
13 130773 (00000000- ) Tie, Cable, Nyl, 11.0l, .14w, 3.0 Max. D 1

v 14 9012767 (00000000- )  Caster Kit, Afmkt, W/ Hdwr 1

A 15 09741 (00000000- ) Nut, Hex, Lock, M12 X 1.75, NI, Ss 1

A 16 140058 (00000000- )  Washer, Flat, 0.54b 0.88d .06, Ss [Wand] 1
17 1204572 (00000000- ) Frame WIdt, Main [B5] 1
18 08712 (00000000- ) Nut, Hex, Lock, M6 X 1.00, NI, Ss 2
19 1210807 (00000000- ) Wire, Tie [W/.25” Fir Tree Clip] 15
20 10632-19 (00000000- ) Grommet, Rbr, 2.13id, F/2.5h, .12 Matl 2
21 08713 (00000000- ) Nut, Hex, Lock, M8 X 1.25, NI, Ss 1
22 01685 (00000000- )  Washer, Flat, 0.38b 0.88d .08, Ss 1
23 71579 (00000000- )  Strap, Static, W/Grommet, .19 1.1w 25.0I 1
24 08713 (00000000- ) Nut, Hex, Lock, M8 X 1.25, NI, Ss 2
25 01685 (00000000- ) Washer, Flat, 0.38b 0.88d .08, Ss 1
26 1205501 (00000000- ) Bracket, Follower, Head, 50cm 1
27 1020341 (00000000- ) Screw, Hex, M8 X 1.25 X 20, Ss, Sems 2
28 1016331 (00000000- )  Washer, Flat, 0.34b 1.25d .11, Ss 2
29 1223913  (10849232- ) Wheel, Scrbr, 213mm, W/ Brg 2
29 1218755 (10790232- 10849231 )  Wheel, Scrbr, 213mm, W/ Brg 2

(Replaced By 1223913 - Order Qty 2)
29 1202505 (00000000- 10790231 )  Wheel, W/ Brg, 213mm 2
(Replaced By 1223913 - Order Qty 2)

30 1028292 (00000000- ) Adapter, Mtg, Axle, Alm [T3] 2
31 1028381 (00000000- ) Grommet, Axle [Tpu, T3 Push] 2
32 08713 (00000000- ) Nut, Hex, Lock, M8 X 1.25, NI, Ss 2
33 1202931 (00000000- ) Axle, Wheel, Hex [B5 Push] 1

V ASSEMBLY

A INCLUDED IN ASSEMBLY

Tennant B5 (06-2018) 15

Home § Find...




STANDARD PARTS

FRAME GROUP, DRIVE

355223

Tennant B5 (06-2018)

Go To..

Home § Find...

Replaced By 1223583

(S/N 00000000- 10771447)

16




STANDARD PARTS

FRAME GROUP, DRIVE

Ref. Part No. Serial Number Description Qty.
1 08713 (00000000- ) Nut, Hex, Lock, M8 X 1.25, NI, Ss 1
2 01685 (00000000- ) Washer, Flat, 0.38b 0.88d .08, Ss 1
3 1205534 (00000000- ) Bearing, .50idx.31lg Journal 1
4 1205104 (00000000- ) Pedal Widt, Lift, Head 1
5 1203776 (00000000- ) Cover, Pedal 1
6 1043573 (00000000- ) Screw, #10- 14 X 0.675, Spl[Shcs,Selftap] 2
7 1013946 (00000000- ) Bracket, Locking, Pedal, Foot 1
8 1013936 (00000000- ) Washer, Flat, 0.51b 0.94d .10, Nyl 1
9 1203351 (00000000- ) Bushing, Fing, 8.3mmb 12.6mmd 10.7mml 1
10 74440 (00000000- ) Screw, Hex, M8 X 1.25 X 40, NI, Ss 2
11 01685 (00000000- ) Washer, Flat, 0.38b 0.88d .08, Ss 2
12 44961 (00000000- ) Tie, Cable, Nyl, 14.51 .30w 4.0 Max D 1
13 130773 (00000000- ) Tie, Cable, Nyl, 11.0l, .14w, 3.0 Max. D 1
v 14 9012767 (00000000- )  Caster Kit, Afmkt, W/ Hdwr 1
A 15 09741 (00000000- ) Nut, Hex, Lock, M12 X 1.75, NI, Ss 2
A 16 140058 (00000000- )  Washer, Flat, 0.54b 0.88d .06, Ss [Wand] 2
17 1204572 (00000000- ) Frame WIdt, Main [B5] 1
18 08712 (00000000- ) Nut, Hex, Lock, M6 X 1.00, NI, Ss 2
19 1210807 (00000000- ) Wire, Tie [W/.25” Fir Tree Clip] 15
20 10632-19 (00000000- ) Grommet, Rbr, 2.13id, F/2.5h, .12 Matl 2
21 08713 (00000000- ) Nut, Hex, Lock, M8 X 1.25, NI, Ss 3
22 01685 (00000000- ) Washer, Flat, 0.38b 0.88d .08, Ss 2
23 71579 (00000000- )  Strap, Static, W/Grommet, .19 1.1w 25.0I 1
24 1205501 (00000000- ) Bracket, Follower, Head, 50cm 1
25 09741 (00000000- ) Nut, Hex, Lock, M12 X 1.75, NI, Ss 2
26 140058 (00000000- ) Washer, Flat, 0.54b 0.88d .06, Ss [Wand] 2
27 1223583 (10817425- ) Wheel, Scrbr, 213mm, W/ Taper 2
27 1218753 (10771448- 10817424 ) Wheel, Scrbr, 213mm, W/ Taper 2
(Replaced by 1223583 - Order Qty 2)
27 1020688 (00000000- 10771447 ) Wheel, Scrbr, 213mm, W/ Taper 2
(Replaced by 1223583 - Order Qty 2)
28 1028292 (00000000- ) Adapter, Mtg, Axle, Alm [T3] 2
29 08713 (00000000- ) Nut, Hex, Lock, M8 X 1.25, NI, Ss 2
v 30 1206634 (00000000- ) Transaxle, 24vdc [458h- 2100 Asi] 1
A 31 1021167 (00000000- ) Key, Woodruff, 5mm 2
A 32 612880 (00000000- ) Joint, Transaxle, Repimt 2
AV 33 1212352 (00000000- ) Motor, Transaxle, 24vdc, Ul 1
AA 34 1212351 (00000000- )  Brush, Kit, Carbon, Transaxle, Ul (1 Pkg = 4 Brushes) 1
V ASSEMBLY
A INCLUDED IN ASSEMBLY
Tennant B5 (06-2018) 17

Home § Find...




STANDARD PARTS

HEAD GROUP, 510 MM (20 IN)

355221

. Tennant B5 (01-2014)
Home §| Find... §Go To.. n n

18



STANDARD PARTS

HEAD GROUP, 510 MM (20 IN)

A INCLUDED IN ASSEMBLY

Tennant B5 (06-2018)

Home

Find...

Ref. Part No. Serial Number Description Qty.
1 1205382 (00000000- ) Cover, Motor, Tl 1
2 140262 (00000000- ) Clip, Snap-1In 4
v 3 1210910 (00000000- ) Motor, Ele, 24- 60vdc, 3900rpm, 6.00hp# 1
A 1212017 (00000000- )  Brush Assy, Carbon, Afmkt 1
A 4 00928 (00000000- ) Key, Sq, 0.25 X 0.25, 1.00l 1
5 1034731 (00000000- ) Screw, Hex, M6 X 1.00 X 16, Ss, Sems 1
6 1205755 (00000000- ) Roller, Guide 1
7 1043573 (00000000- ) Screw, #10- 14 X 0.675, Spl[Shcs,Selftap] 1
8 1071085 (00000000- ) Clip, Tie, 0.25d, Plstc 1
9 130773 (00000000- ) Tie, Cable, Nyl, 11.0l, .14w, 3.0 Max. D 1
10 41186 (00000000- ) Washer, Flat, Belleville, .31 4
11 1016399 (00000000- ) Screw, Hex, M8 X 1.25 X 30, NI, Ss 4
12 1204800 (00000000- ) Motor Widt, Mount, 50cm 1
v 13 9012768 (00000000- ) Wheel Kit, Bmpr, Afmkt, W/ Hdwr 1
A 14 1016005 (00000000- ) Screw, Hex, M6 X 1.00 X 25, NI, Fl, Ss 1
A 15 01684 (00000000- ) Washer, Flat, 0.27b 0.69d .05, Ss 1
A 16 1210221 (00000000- ) Washer, Wave, .515b, .875d, .013, Ss 1
A 17 1210186 (00000000- ) Bushing, Fing, 6.3mmb 12.6mmd 7.7mml 1
18 9012769 (00000000- ) Shroud, Dust, Afmkt, 51cm, [Na] (N America / Export) 1
18 9012770 (00000000- ) Shroud, Dust, Afmkt, 51cm, [Jp] (Japan) 1
18 9012771 (00000000- ) Shroud, Dust, Afmkt, 51cm, [Ce] (Europe) 1
19 01685 (00000000- ) Washer, Flat, 0.38b 0.88d .08, Ss 4
20 08713 (00000000- ) Nut, Hex, Lock, M8 X 1.25, NI, Ss 4
21 1208033 (00000000- ) Skirt Assy, Shrd, 20.0d 1
22 1032763 (00000000- ) Gasket, Stand, Support 1
v 23 1210491 (00000000- )  Driver Assy, Pad, 20d 1
A 24 32506 (00000000- ) Device, Centering, Rh Pad Retainer 1
A 25 1205787 (00000000- ) Collar, Locking, Pad Driver, 6.1” 1
26 611788 (00000000- ) Pad, 20.0[Burnish, Hairblend,1pick=1ctn] (Qty 5 Pads) 1
27 41186 (00000000- ) Washer, Flat, Belleville, .31 1
28 25732 (00000000- ) Washer, Flat, 0.36b 1.25d .09, PI 1
29 1016399 (00000000- ) Screw, Hex, M8 X 1.25 X 30, NI, Ss 1
V ASSEMBLY

19



STANDARD PARTS

HEAD LIFT GROUP

555555

20 . Tennant B5 (01-2014)
Home §| Find... §Go To.. n n




STANDARD PARTS

HEAD LIFT GROUP

Ref. Part No. Serial Number Description Qty.

1 59658 (00000000- ) Screw, Hex, M8 X 1.25 X 35, NI, Ss 4
2 379829 (00000000- ) Washer, Flat, 0.34b 1.50d .12, Stl, PI 1
3 1205779 (00000000- ) Roller, FIng, 12mmb 39.94mmd 6.5mml 2
4 1210221 (00000000- ) Washer, Wave, .515b, .875d, .013, Ss 1
5 1205562 (00000000- ) Bushing, FIing, 8.3mmb 11.7mmd 15mml| 5
6 01685 (00000000- )  Washer, Flat, 0.38b 0.88d .08, Ss 4

v 7 9012779 (00000000- ) Arm, Lift, Head, Afmkt, W/Bearings 1

A 8 9012780 (00000000- ) Bearing Kit, 12mmb 16mmd 12mmw, Qty=4 1
9 1203378 (00000000- )  Pin, Spring, .50d 1.00b 1
10 1205799 (00000000- ) Screw, Btn, Torx, M5 X 0.8 X 16, 8.8, NI 1
11 1221434 (00000000- ) Nut, T, M8 X 1.25, Pm Ss [B5/B7, T300] 1
12 1020341 (00000000- ) Screw, Hex, M8 X 1.25 X 20, Ss, Sems 2
13 1204894 (00000000- ) Guide Widt, Rod 1

V ASSEMBLY

A INCLUDED IN ASSEMBLY

Tennant B5 (12-2015) 21

Home § Find...




STANDARD PARTS

DOWN PRESSURE GROUP, AUTOMATED

355225

22

. Tennant B5 (11-2014)
Home §| Find... §Go To.. n n



STANDARD PARTS

DOWN PRESSURE GROUP, AUTOMATED

Ref. Part No. Serial Number Description Qty.
1 397249 (00000000- ) Pin, Clevis, 0.31d X 1.62I 2
2 44906 (00000000- )  Pin, Cotter, Hair, 0.38d .093 Wir 2
3 1205700 (00000000- ) Actuator, 36vdc, 60mm Strk, 2sw, 350n 1
4 1016005 (00000000- ) Screw, Hex, M6 X 1.00 X 25, NI, Fl, Ss 6
5 01684 (00000000- ) Washer, Flat, 0.27b 0.69d .05, Ss 6
6 1210186 (00000000- ) Bushing, FIng, 6.3mmb 12.6mmd 7.7mml 6
7 1220923 (00000000- )  Block, Guide, Rod, Pm, PI [B5, B7 Auto] 1
8 1205548 (00000000- ) Bushing, Guide, Rod 2
9 1205883 (00000000- ) Spring, Cmpr,1.3640d .162wir 4.462I[Brn] 1
10 1205557 (00000000- ) Bushing, Spring 2
11 1203314 (00000000- ) Rod Widt, Guide 2
12 1204894 (00000000- ) Guide Widt, Rod 1
13 1205832 (00000000- ) Washer, Flat, 1.06b 1.42d .09thk, Nyl 2
14 1205567 (00000000- ) Ring, Retaining, Ext, 26mmd 2
15 1203333 (00000000- ) Spring, Cmpr, 1.330d .145wir 10.35I[Red] 1
16 01685 (00000000- ) Washer, Flat, 0.38b 0.88d .08, Ss 4
17 08713 (00000000- ) Nut, Hex, Lock, M8 X 1.25, NI, Ss 4
18 1204575 (00000000- ) Bracket Widt, Rod 1
19 1205738 (00000000- )  Bracket, Bellcrank 1
20 1203198 (00000000- ) Bracket Widt, Bellcrank 1
21 140063 (00000000- ) Washer, Flat, 0.51b 1.25d .31, Nyl 1

Tennant B5 (07-2015)

Home § Find...

23



STANDARD PARTS

DOWN PRESSURE GROUP, MECHANICAL

355226

7 \\ \\\‘\\‘\“ \:
AT N
N TN

24 . Tennant B5 (01-2014)
Home §| Find... §Go To.. n n



STANDARD PARTS

DOWN PRESSURE GROUP, MECHANICAL

Ref. Part No. Serial Number Description Qty.
1 02942 (00000000- )  Pin, Hair, Cotter, 0.62d .120 Wir 1
2 1207690 (00000000- ) Rod Widt, Guide, Adj 1
3 1016005 (00000000- ) Screw, Hex, M6 X 1.00 X 25, NI, FI, Ss 2
4 01684 (00000000- )  Washer, Flat, 0.27b 0.69d .05, Ss 2
5 1210186 (00000000- ) Bushing, Fing, 6.3mmb 12.6mmd 7.7mml 2
6 1204569 (00000000- ) Bracket, Rod, Guide 1
7 1205557 (00000000- )  Bushing, Spring 2
8 1210790 (00000000- ) Spring, Cmpr, 1.380d .170wir 5.4I[Ornge] 1
9 1205548 (00000000- )  Bushing, Guide, Rod 2
10 1203314 (00000000- ) Rod Widt, Guide 1
11 1203333 (00000000- ) Spring, Cmpr, 1.330d .145wir 10.35I[Red] 1
12 01685 (00000000- )  Washer, Flat, 0.38b 0.88d .08, Ss 2
13 08713 (00000000- ) Nut, Hex, Lock, M8 X 1.25, NI, Ss 2
14 1205832 (00000000- )  Washer, Flat, 1.06b 1.42d .09thk, Nyl 2
15 1205567 (00000000- ) Ring, Retaining, Ext, 26mmd 2
16 1204575 (00000000- ) Bracket Widt, Rod 1
17 1208110 (00000000- ) Plate, Spring 1
18 1020341 (00000000- )  Screw, Hex, M8 X 1.25 X 20, Ss, Sems 2

Tennant B5 (11-2014)

Home § Find...

25



STANDARD PARTS

DUST CONTROL GROUP, ACTIVE

355229
o P)
° f ;
o
N _/
s

e
. o
¢ '
|
) X
P <

26 . Tennant B5 (07-2015)
Home §| Find... §Go To.. n n




STANDARD PARTS

DUST CONTROL GROUP, ACTIVE

Ref. Part No. Serial Number Description Qty.
1 1203164 (00000000- ) Housing, Vacuum Motor, Left 1
2 130773 (00000000- ) Tie, Cable, Nyl, 11.0l, .14w, 3.0 Max. D 1
3 01685 (00000000- ) Washer, Flat, 0.38b 0.88d .08, Ss 4
4 08713 (00000000- ) Nut, Hex, Lock, M8 X 1.25, NI, Ss 4
5 607275 (00000000- ) Hose, Vacuum, 1.50id X 040.0I, 2cuff,E90 1
6 9012781 (00000000- ) Fan Kit, Vacuum, Afmkt, W/ Gasket 1
7 1203349 (00000000- ) Gasket, Vac Motor 1
8 1203165 (00000000- ) Housing, Vacuum Motor, Right 1
9 1043573 (00000000- ) Screw, #10- 14 X 0.675, Spl[Shcs,Selftap] 6
10 1215720 (10729501 - ) Guard, WIdt, Dust Box 1
10 1211826 (00000000- 10729500 ) Guard, WiIdt, Dust Box 1
11 1203162 (00000000- )  Filter, Hepa 1
12 1202062 (00000000- ) Housing, Filter, Hepa, TI 1
13 1204900 (00000000- ) Hose, Assy, 1.50 Id 1
14 1016005 (00000000- ) Screw, Hex, M6 X 1.00 X 25, NI, FI, Ss 4
15 1210869 (00000000- ) Bag, Dust, Paper[1 Pick=1 Pkg] (1 Pkg=10 Bags) 1

(Standard)
16 1204976 (00000000- )  Cover, Dust Control, TI 1
17 1204973 (00000000- ) Base, Dust Control, Tl 1
18 01684 (00000000- )  Washer, Flat, 0.27b 0.69d .05, Ss 4
Tennant B5 (07-2015) 27

Home

Find...




STANDARD PARTS

DUST CONTROL GROUP, PASSIVE

230

. Tennant B5 (07-2015)
Home §| Find... §Go To.. n n




STANDARD PARTS

DUST CONTROL GROUP, PASSIVE

Ref. Part No. Serial Number Description Qty.

1 1204976 (00000000- )  Cover, Dust Control, TI 1

1210869 (00000000- ) Bag, Dust, Paper[1 Pick=1 Pkg] (1 Pkg=10 Bags) 1

(Standard)
2 1208744 (00000000- ) Bag, Dust, Cloth (Optional for Passive Dust Control Only) 1
3 1016005 (00000000- )  Screw, Hex, M6 X 1.00 X 25, NI, FI, Ss 4
4 1204900 (00000000- ) Hose, Assy, 1.50 Id 1
5 1204973 (00000000- ) Base, Dust Control, Tl 1
6 1215720 (10729501 - ) Guard, WIdt, Dust Box 1
6 1211826 (00000000- 10729500 ) Guard, WiIdt, Dust Box 1
7 1212532 (00000000- ) Gasket, Cover, Box, Dust 1
8 1202062 (00000000- ) Housing, Filter, Hepa, TI 1
9 01684 (00000000- )  Washer, Flat, 0.27b 0.69d .05, Ss 4
Tennant B5 (07-2015) 29

Home § Find...




STANDARD PARTS

ELECTRICAL COMPONENTS GROUP

355227

. Tennant B5 (06-2018)
Home §| Find... §Go To.. n n




STANDARD PARTS

ELECTRICAL COMPONENTS GROUP

Ref. Part No. Serial Number Description Qty.
1 1207928 (00000000- ) Panel, Mounting, Cast 1
2 1205971 (00000000- )  Gasket, Cover, Circuitboard 1
3 1209448 (00000000- )  Standoff, Circuitboard, .25 9
4 1203975 (00000000- ) Spacer, Terminal 1
5 04403 (00000000- ) Screw, Pan, Phl, M4 X 0.70 X 25, NI, Ss 1
v 6 9012782 (00000000- ) Circuitboard Kit, Bridge, Afmkt, W/Strap 1
A 7 1205845 (00000000- )  Circuitboard, Silpad [1/2 Bridge, Lower] 1
8 9012783 (00000000- )  Circuitboard Kit, Base, Afmkt, W/ Strap (For Models w/ 1
mechanical pad pressure and passive dust control)
8 9012796 (00000000- )  Circuitboard Kit, Option, Afmkt, W/Strap (For Models w/ 1
automated pad pressure and/or active dust control)
9 1206669 (00000000- ) Cable, Assy [Ribbon, 20 Pos., 2.0I] 1
10 04403 (00000000- ) Screw, Pan, Phl, M4 X 0.70 X 25, NI, Ss 2
11 1072935 (00000000- ) Cable, Assy, Fuse [B5, 100a, Propel] (Includes Ferrite) 1
12 07515 (00000000- ) Washer, Lock, Int, 0.25, Ss 1
13 1061918 (00000000- ) Washer, Flat, 0.25b 0.47d .06, Brs 1
14 1202864 (00000000- ) Nut, Hex, Std, M5 X 0.80, Brs 1
15 1072372 (00000000- ) Cable, 04ga 36.4I Blu[M8Ring/M8Ring] (Includes Ferrite) 1
16 43952 (00000000- )  Washer, Lock, Int, 0.31, Ss 1
17 1209373 (00000000- ) Washer, Flat, M8.4b X 16d X 1.6, Brs 1
18 41361 (00000000- ) Nut, Hex, Std, M8 X 1.25, Brs 1
19 1207594 (00000000- ) Cover, Board, Cntrl 1
20 07790 (00000000- ) Nut, Hex, Fing, M6 X 1.00 3
21 02938 (00000000- )  Washer, Lock, Int, 08, Ss 2
22 1061910 (00000000- ) Nut, Hex, Std, M6 X 1.00, Brs 1
23 07515 (00000000- ) Washer, Lock, Int, 0.25, Ss 1
24 1072939 (00000000- ) Cable, Assy [B7/B5, Ground] 1
25 1061918 (00000000- ) Washer, Flat, 0.25b 0.47d .06, Brs 1
26 130773 (00000000- ) Tie, Cable, Nyl, 11.0l, .14w, 3.0 Max. D 4
27 1071085 (00000000- )  Clip, Tie, 0.25d, Plstc 3
28 1072365 (00000000- ) Cable, 02ga 21.6l Red [M8 Ring / And.] 1
29 1204898 (00000000- ) Panel Widt, Mounting 1
30 1207893 (00000000- ) Switch, Push, Snap Action, 25a [No] 1
31 01684 (00000000- )  Washer, Flat, 0.27b 0.69d .05, Ss 2
32 08712 (00000000- ) Nut, Hex, Lock, M6 X 1.00, NI, Ss 2
33 1064184 (00000000- )  Circuitbreaker, 02.5a, Resetable 1
34 1064188 (00000000- )  Circuitbreaker, 15.0a, Resetable 1
35 1208453 (00000000- )  Bracket, Circuit Breaker 1
36 383725 (00000000- )  Circuitbreaker, 30.0a, Resetable 1
37 33931 (00000000- ) Screw, Pan, Phl, M4 X 0.70 X 30, Ss 2
38 9012826*  (00000000- )  Controller, Drive, Afmkt, W/ Usb Cable (Drive Model) 1
39 1207555 (00000000- ) Bracket, Thread, Switch, M3 Nut [B5, B7] 1
40 1034731 (00000000- ) Screw, Hex, M6 X 1.00 X 16, Ss, Sems 2
41 06922 (00000000- )  Screw, Pan, Phl, M3 X 0.50 X 20, 4.8 2
42 1205323 (00000000- ) Switch, 0.1a, Spdt [Micro, Straight] 1
43 601359 (00000000- ) Plate, Backing, Switch 1
44 1016603 (00000000- ) Nut, Clinch, M3 X 0.5, NI 2
45 32988 (00000000- )  Washer, Lock, Int, 0.38 1
46 1210283 (00000000- ) Box, Wire [Ferrite, Emi Filter] (No Longer Available - 2
Replaced by Cable 1072935 or 1072372 Includes Ferrite)
* Requires Tennant True service or an authorized Tennant service provider.
vV ASSEMBLY
A INCLUDED IN ASSEMBLY
Tennant B5 (06-2018) 31

Home § Find...




STANDARD PARTS

CONSOLE GROUP, PUSH, OFF BOARD CHARGER

355251

32 . Tennant B5 (06-2018)
Home § Find... § Go To.. n n



STANDARD PARTS

CONSOLE GROUP, PUSH, OFF BOARD CHARGER

Ref. Part No. Serial Number Description Qty.
v 1 9012784  (00000000- ) Bezel Kit, Mechanical, Push, Afmkt 1
A 2 1205618 (00000000- ) Cap, Usb 1
3 9012787 (00000000- )  Circuitboard Kit, Console, W/ Usb Cable 1
4 1043573 (00000000- ) Screw, #10- 14 X 0.675, Spl[Shcs,Selftap] 16
5 1205323 (00000000- ) Switch, 0.1a, Spdt [Micro, Straight] 1
v 6 1011402 (00000000- ) Switch, Key 1
A 1017696 (00000000- ) Key Set, Replmt [F/ Keyswitch 1011402] 1
7 1203787 (00000000- ) Housing, Handle, Cntrl, Top 1
8 1205781 (00000000- ) Spring, Return, Balil 1
9 1205143 (00000000- ) Shaft Asm, Bail, Handle 1
10 1020341 (00000000- )  Screw, Hex, M8 X 1.25 X 20, Ss, Sems 6
11 1222608 (00000000- ) Housing, Handle, Cntrl, Bottom, Slotted 1
12 1205778 (00000000- ) Handle, Bail [Machined] 1
13 1205799 (00000000- )  Screw, Btn, Torx, M5 X 0.8 X 16, 8.8, NI 2
14 1207004 (00000000- ) Cover, Handle, Cntrl 1
15 1216531 (00000000- )  Frame, Column, Cntrl [Revised Machined] 1
16 130773 (00000000- ) Tie, Cable, Nyl, 11.0l, .14w, 3.0 Max. D 4
17 1205799 (00000000- )  Screw, Btn, Torx, M5 X 0.8 X 16, 8.8, NI 3
v 18 1072939 (00000000- ) Cable, Assy [B7/B5, Ground] 1
A 19 130155 (00000000- )  Connector, Battery, 6ga 50a, Gray[2cont] 1
20 06922 (00000000- )  Screw, Pan, Phl, M3 X 0.50 X 20, 4.8 4
21 1043573 (00000000- ) Screw, #10- 14 X 0.675, Spl[Shcs,Selftap] 2
22 1013705 (00000000- ) Plate, Thread, Switch, M3 Nut, 96hr PI 1
23 1215716 (00000000- ) Switch, 0.1a, Spdt[Micro, Gold Contacts] 1
24 1208599 (00000000- ) Bracket Assy, Plug, Charger 1
25 9012789 (00000000- ) Cover, Console, Afmkt, W/ Label [Na] 1
(N America / Export)
25 9012790 (00000000- )  Cover, Console, Afmkt, W/ Label [Jp] (Japan) 1
25 9012791 (00000000- )  Cover, Console, Afmkt, W/ Label [Ce] (Europe) 1
26 1064038 (00000000- )  Gauge, Hourmeter, 05- 277 Volt, Ac / Dc 1
v 27 1208644 (00000000- ) Charger, 36vdc, 25a 85- 265vac [Offboard] 1
(180- 250 AH Wet Lead Acid Batteries)
v 27 9012740 (00000000- ) Charger, 36vdc 25a [P/N 1208644, #31] 1
(200- 350 AH AGM Batteries)
v 27 9012739 (00000000- ) Charger, 36vdc 25a [P/N 1208644, #03] 1
(260- 360 AH Wet Lead Acid Batteries)
A 28 130155 (00000000- )  Connector, Battery, 6ga 50a, Gray[2cont] 1
29 1073882 (00000000- ) Cord, Power, 16/3, 15a, 15ft Blk [Us] 1
29 1032820 (00000000- ) Cord, Power, Blk [4.5meter, Uk] 1
29 1032849 (00000000- ) Cord, Power, Blk [4.5meter, Ce] 1
29 1026325 (00000000- ) Cord, Power, 1.0mm2/3 BIk[2.5meter, Aus] 1
29 1026330 (00000000- )  Cord, Power, 1.0mm2 [2.5meter, China] 1
29 1048304 (00000000- ) Cord, Power [4.5meter, India, S.Africa] 1
* Requires Tennant True service or an authorized Tennant service provider.
V ASSEMBLY
A INCLUDED IN ASSEMBLY
Tennant B5 (06-2018) 33

Home § Find...




STANDARD PARTS

CONSOLE GROUP, PUSH, ON BOARD CHARGER

355252

34 . Tennant B5 (06-2018)
Home § Find... § Go To.. n n



STANDARD PARTS

CONSOLE GROUP, PUSH, ON BOARD CHARGER

Ref. Part No. Serial Number Description Qty.
v 1 9012784  (00000000- ) Bezel Kit, Mechanical, Push, Afmkt 1
A 2 1205618 (00000000- ) Cap, Usb 1
3 9012787 (00000000- )  Circuitboard Kit, Console, W/ Usb Cable 1
4 1043573 (00000000- ) Screw, #10- 14 X 0.675, Spl[Shcs,Selftap] 16
5 1205323 (00000000- ) Switch, 0.1a, Spdt [Micro, Straight] 1
v 6 1011402 (00000000- ) Switch, Key 1
A 1017696 (00000000- ) Key Set, Replmt [F/ Keyswitch 1011402] 1
7 1203787 (00000000- ) Housing, Handle, Cntrl, Top 1
8 1205781 (00000000- ) Spring, Return, Balil 1
9 1205143 (00000000- ) Shaft Asm, Bail, Handle 1
10 1020341 (00000000- )  Screw, Hex, M8 X 1.25 X 20, Ss, Sems 6
11 1222608 (00000000- ) Housing, Handle, Cntrl, Bottom, Slotted 1
12 1205778 (00000000- ) Handle, Bail [Machined] 1
13 1205799 (00000000- )  Screw, Btn, Torx, M5 X 0.8 X 16, 8.8, NI 2
14 1207004 (00000000- ) Cover, Handle, Cntrl 1
15 1216531 (00000000- )  Frame, Column, Cntrl [Revised Machined] 1
16 130773 (00000000- ) Tie, Cable, Nyl, 11.0l, .14w, 3.0 Max. D 4
17 378969 (00000000- ) Clamp, Cable, Stl, 0.56d X 0.38w, 1hole 1
18 1205799 (00000000- ) Screw, Btn, Torx, M5 X 0.8 X 16, 8.8, NI 5
v 19 1202585 (00000000- ) Charger, 36vdc, 25a 85- 265vac [On- Board] 1
A 20 130155 (00000000- )  Connector, Battery, 6ga 50a, Gray[2cont] 1
21 1073882 (00000000- ) Cord, Power, 16/3, 15a, 15ft Blk [Us] 1
21 1032820 (00000000- ) Cord, Power, Blk [4.5meter, Uk] 1
21 1032849 (00000000- ) Cord, Power, Blk [4.5meter, Ce] 1
22 1026325 (00000000- ) Cord, Power, 1.0mm2/3 BIk[2.5meter, Aus] 1
22 1026330 (00000000- )  Cord, Power, 1.0mm2 [2.5meter, China] 1
22 1048304 (00000000- ) Cord, Power [4.5meter, India, S.Africa] 1
22 1024965 (00000000- )  Bolt, Shid, 08mmd X 030mm, M06 X 1.0 2
24 611311 (00000000- ) Spring, Cmpr, 0.400d .05wir 00.5I, PI,Mw 2
25 1207290 (00000000- ) Cover, Charger 1
26 1205496 (00000000- ) Hook, Cord 2
27 9012789 (00000000- ) Cover, Console, Afmkt, W/ Label [Na] 1
(N America / Export)
27 9012790 (00000000- )  Cover, Console, Afmkt, W/ Label [Jp] (Japan) 1
27 9012791 (00000000- )  Cover, Console, Afmkt, W/ Label [Ce] (Europe) 1
28 1064038 (00000000- ) Gauge, Hourmeter, 05- 277 Volt, Ac / Dc 1
* Requires Tennant True service or an authorized Tennant service provider.
V ASSEMBLY
A INCLUDED IN ASSEMBLY
Tennant B5 (06-2018) 35

Home § Find...




STANDARD PARTS

CONSOLE GROUP, BASE, DRIVE, OFF BOARD CHARGER

355249

X
A

33

. Tennant B5 (06-2018)
Home §| Find... §Go To.. n n




STANDARD PARTS

CONSOLE GROUP, BASE, DRIVE, OFF BOARD CHARGER

Ref. Part No. Serial Number Description Qty.
v 1 9012785* (00000000- ) Bezel Kit, Mechanical, Propel, Afmkt 1
A 2 1205618 (00000000- ) Cap, Usb 1
3 9012787 (00000000- )  Circuitboard Kit, Console, W/ Usb Cable 1
4 1043573 (00000000- ) Screw, #10- 14 X 0.675, Spl[Shcs,Selftap] 16
5 1205323 (00000000- ) Switch, 0.1a, Spdt [Micro, Straight] 1
v 6 1011402 (00000000- ) Switch, Key 1
A 1017696 (00000000- ) Key Set, Replmt [F/ Keyswitch 1011402] 1
7 1234365 (00000000- ) Dial, Range, Speed 1
8 1204930 (00000000- ) Potentiometer [100k, 1 Turn, B5/B7] 1
9 1209730 (00000000- ) Cap, Toggle, Direction 1
10 1209673 (00000000- ) Switch Assy, Toggle, Direction 1
11 1203787 (00000000- ) Housing, Handle, Cntrl, Top 1
12 1205781 (00000000- ) Spring, Return, Balil 1
13 1205143 (00000000- ) Shaft Asm, Bail, Handle 1
14 1020341 (00000000- ) Screw, Hex, M8 X 1.25 X 20, Ss, Sems 6
15 1222608 (00000000- ) Housing, Handle, Cntrl, Bottom, Slotted 1
16 1205778 (00000000- ) Handle, Bail [Machined] 1
17 1205799 (00000000- )  Screw, Btn, Torx, M5 X 0.8 X 16, 8.8, NI 2
18 1207004 (00000000- ) Cover, Handle, Cntrl 1
19 1216531 (00000000- )  Frame, Column, Cntrl [Revised Machined] 1
20 130773 (00000000- ) Tie, Cable, Nyl, 11.0l, .14w, 3.0 Max. D 4
21 1205799 (00000000- )  Screw, Btn, Torx, M5 X 0.8 X 16, 8.8, NI 3
v 22 1072939 (00000000- ) Cable, Assy [B7/B5, Ground] 1
A 23 130155 (00000000- )  Connector, Battery, 6ga 50a, Gray[2cont] 1
24 06922 (00000000- ) Screw, Pan, Phl, M3 X 0.50 X 20, 4.8 4
25 1043573 (00000000- ) Screw, #10- 14 X 0.675, Spl[Shcs,Selftap] 2
26 1013705 (00000000- ) Plate, Thread, Switch, M3 Nut, 96hr PI 1
27 1215716 (00000000- ) Switch, 0.1a, Spdt[Micro, Gold Contacts] 1
28 1208599 (00000000- ) Bracket Assy, Plug, Charger 1
29 9012789 (00000000- ) Cover, Console, Afmkt, W/ Label [Na] 1
(N America / Export)
29 9012790 (00000000- )  Cover, Console, Afmkt, W/ Label [Jp] (Japan) 1
29 9012791 (00000000- )  Cover, Console, Afmkt, W/ Label [Ce] (Europe) 1
30 1011735 (00000000- ) Switch, Safety, Shutoff 1
31 1064038 (00000000- )  Gauge, Hourmeter, 05- 277 Volt, Ac / Dc 1
v 32 1208644 (00000000- ) Charger, 36vdc, 25a 85- 265vac [Offboard] 1
(180- 250 AH Wet Lead Acid Batteries)
v 32 9012740 (00000000- ) Charger, 36vdc 25a [P/N 1208644, #31] 1
(200- 350 AH AGM Batteries)
v 32 9012739 (00000000- ) Charger, 36vdc 25a [P/N 1208644, #03] 1
(260- 360 AH Wet Lead Acid Batteries)
A 33 130155 (00000000- )  Connector, Battery, 6ga 50a, Gray[2cont] 1
34 1073882 (00000000- ) Cord, Power, 16/3, 15a, 15ft Blk [Us] 1
34 1032820 (00000000- ) Cord, Power, Blk [4.5meter, Uk] 1
34 1032849 (00000000- ) Cord, Power, Blk [4.5meter, Ce] 1
34 1026325 (00000000- ) Cord, Power, 1.0mm2/3 BIk[2.5meter, Aus] 1
34 1026330 (00000000- )  Cord, Power, 1.0mm2 [2.5meter, China] 1
34 1048304 (00000000- ) Cord, Power [4.5meter, India, S.Africa] 1
* Requires Tennant True service or an authorized Tennant service provider.
V ASSEMBLY
A INCLUDED IN ASSEMBLY
Tennant B5 (06-2018) 37

Home § Find...




STANDARD PARTS

CONSOLE GROUP, BASE, DRIVE, ON BOARD CHARGER

355250

38 . Tennant B5 (06-2018)
Home § Find... § Go To.. n n



STANDARD PARTS

CONSOLE GROUP, BASE, DRIVE, ON BOARD CHARGER

Ref. Part No. Serial Number Description Qty.
v 1 9012785* (00000000- ) Bezel Kit, Mechanical, Propel, Afmkt 1
A 2 1205618 (00000000- ) Cap, Usb 1
3 9012787 (00000000- )  Circuitboard Kit, Console, W/ Usb Cable 1
4 1043573 (00000000- ) Screw, #10- 14 X 0.675, Spl[Shcs,Selftap] 16
5 1205323 (00000000- ) Switch, 0.1a, Spdt [Micro, Straight] 1
v 6 1011402 (00000000- ) Switch, Key 1
A 1017696 (00000000- ) Key Set, Replmt [F/ Keyswitch 1011402] 1
7 1234365 (00000000- ) Dial, Range, Speed 1
8 1204930 (00000000- ) Potentiometer [100k, 1 Turn, B5/B7] 1
9 1209730 (00000000- ) Cap, Toggle, Direction 1
10 1209673 (00000000- ) Switch Assy, Toggle, Direction 1
11 1203787 (00000000- ) Housing, Handle, Cntrl, Top 1
12 1205781 (00000000- ) Spring, Return, Balil 1
13 1205143 (00000000- ) Shaft Asm, Bail, Handle 1
14 1020341 (00000000- ) Screw, Hex, M8 X 1.25 X 20, Ss, Sems 6
15 1222608 (00000000- ) Housing, Handle, Cntrl, Bottom, Slotted 1
16 1205778 (00000000- ) Handle, Bail [Machined] 1
17 1205799 (00000000- )  Screw, Btn, Torx, M5 X 0.8 X 16, 8.8, NI 2
18 1207004 (00000000- ) Cover, Handle, Cntrl 1
19 1216531 (00000000- )  Frame, Column, Cntrl [Revised Machined] 1
20 130773 (00000000- ) Tie, Cable, Nyl, 11.0l, .14w, 3.0 Max. D 4
21 378969 (00000000- ) Clamp, Cable, Stl, 0.56d X 0.38w, 1hole 1
22 1205799 (00000000- )  Screw, Btn, Torx, M5 X 0.8 X 16, 8.8, NI 5
v 23 1202585 (00000000- ) Charger, 36vdc, 25a 85- 265vac [On- Board] 1
A 24 130155 (00000000- )  Connector, Battery, 6ga 50a, Gray[2cont] 1
25 1073882 (00000000- ) Cord, Power, 16/3, 15a, 15ft Blk [Us] 1
25 1032820 (00000000- ) Cord, Power, Blk [4.5meter, Uk] 1
25 1032849 (00000000- ) Cord, Power, Blk [4.5meter, Ce] 1
25 1026325 (00000000- ) Cord, Power, 1.0mm2/3 BIk[2.5meter, Aus] 1
25 1026330 (00000000- ) Cord, Power, 1.0mm2 [2.5meter, China] 1
25 1048304 (00000000- ) Cord, Power [4.5meter, India, S.Africa] 1
26 1024965 (00000000- )  Bolt, Shid, 08mmd X 030mm, M06 X 1.0 2
27 611311 (00000000- ) Spring, Cmpr, 0.400d .05wir 00.5I, PI,Mw 2
28 1207290 (00000000- ) Cover, Charger 1
29 9012789 (00000000- ) Cover, Console, Afmkt, W/ Label [Na] 1
(N America / Export)
29 9012790 (00000000- )  Cover, Console, Afmkt, W/ Label [Jp] (Japan) 1
29 9012791 (00000000- )  Cover, Console, Afmkt, W/ Label [Ce] (Europe) 1
30 1011735 (00000000- )  Switch, Safety, Shutoff 1
31 1064038 (00000000- )  Gauge, Hourmeter, 05- 277 Volt, Ac / Dc 1
32 1205496 (00000000- ) Hook, Cord 2
* Requires Tennant True service or an authorized Tennant service provider.
V ASSEMBLY
A INCLUDED IN ASSEMBLY
Tennant B5 (06-2018) 39

Home § Find...




STANDARD PARTS

CONSOLE GROUP, POWER, DRIVE, OFF BOARD CHARGER

355253

33

. Tennant B5 (06-2018)
Home §| Find... §Go To.. n n




STANDARD PARTS

CONSOLE GROUP, POWER, DRIVE, OFF BOARD CHARGER

Ref. Part No. Serial Number Description Qty.
v 1 9012786*  (00000000- ) Bezel Kit, Actuator, Propel, Afmkt 1
A 2 1205618 (00000000- ) Cap, Usb 1
3 9012787 (00000000- )  Circuitboard Kit, Console, W/ Usb Cable 1
4 1043573 (00000000- ) Screw, #10- 14 X 0.675, Spl[Shcs,Selftap] 16
5 9012789 (00000000- ) Cover, Console, Afmkt, W/ Label [Na] 1
(N America / Export)
5 9012790 (00000000- )  Cover, Console, Afmkt, W/ Label [Jp] (Japan) 1
5 9012791 (00000000- )  Cover, Console, Afmkt, W/ Label [Ce] (Europe) 1
v 6 1011402 (00000000- ) Switch, Key 1
A 1017696 (00000000- ) Key Set, Replmt [F/ Keyswitch 1011402] 1
7 1234365 (00000000- ) Dial, Range, Speed 1
8 1204930 (00000000- ) Potentiometer [100k, 1 Turn, B5/B7] 1
9 1209730 (00000000- ) Cap, Toggle, Direction 1
10 1209673 (00000000- ) Switch Assy, Toggle, Direction 1
11 1203787 (00000000- ) Housing, Handle, Cntrl, Top 1
12 1205781 (00000000- )  Spring, Return, Balil 1
13 1205143 (00000000- ) Shaft Asm, Bail, Handle 1
14 1205127 (00000000- )  Sensor, Rotary [B5/B7, Bail Sensor] 1
15 1020341 (00000000- )  Screw, Hex, M8 X 1.25 X 20, Ss, Sems 6
16 1222608 (00000000- ) Housing, Handle, Cntrl, Bottom, Slotted 1
17 1205778 (00000000- ) Handle, Bail [Machined] 1
18 1205799 (00000000- ) Screw, Btn, Torx, M5 X 0.8 X 16, 8.8, NI 2
19 1207004 (00000000- ) Cover, Handle, Cntrl 1
20 1216531 (00000000- ) Frame, Column, Cntrl [Revised Machined] 1
21 130773 (00000000- ) Tie, Cable, Nyl, 11.0l, .14w, 3.0 Max. D 4
22 1205799 (00000000- ) Screw, Btn, Torx, M5 X 0.8 X 16, 8.8, NI 3
v 23 1072939 (00000000- ) Cable, Assy [B7/B5, Ground] 1
A 24 130155 (00000000- ) Connector, Battery, 6ga 50a, Gray[2cont] 1
25 06922 (00000000- ) Screw, Pan, Phl, M3 X 0.50 X 20, 4.8 4
26 1043573 (00000000- ) Screw, #10- 14 X 0.675, Spl[Shcs,Selftap] 2
27 1013705 (00000000- ) Plate, Thread, Switch, M3 Nut, 96hr PI 1
28 1210639 (00000000- ) Switch, 15a, Spdt [Micro, Sim Rir] 1
29 1208599 (00000000- ) Bracket Assy, Plug, Charger 1
30 1011735 (00000000- ) Switch, Safety, Shutoff 1
31 1064038 (00000000- )  Gauge, Hourmeter, 05- 277 Volt, Ac / Dc 1
v 32 1208644 (00000000- ) Charger, 36vdc, 25a 85- 265vac [Offboard] 1
(180- 250 AH Wet Lead Acid Batteries)
v 32 9012740 (00000000- ) Charger, 36vdc 25a [P/N 1208644, #31] 1
(200- 350 AH AGM Batteries)
v 32 9012739 (00000000- ) Charger, 36vdc 25a [P/N 1208644, #03] 1
(260- 360 AH Wet Lead Acid Batteries)
A 33 130155 (00000000- )  Connector, Battery, 6ga 50a, Gray[2cont] 1
34 1073882 (00000000- ) Cord, Power, 16/3, 15a, 15ft Blk [Us] 1
34 1032820 (00000000- ) Cord, Power, Blk [4.5meter, UK] 1
34 1032849 (00000000- ) Cord, Power, Blk [4.5meter, Ce] 1
34 1026325 (00000000- ) Cord, Power, 1.0mm2/3 BIk[2.5meter, Aus] 1
34 1026330 (00000000- )  Cord, Power, 1.0mm2 [2.5meter, China] 1
34 1048304 (00000000- ) Cord, Power [4.5meter, India, S.Africa] 1
* Requires Tennant True service or an authorized Tennant service provider.
V ASSEMBLY
A INCLUDED IN ASSEMBLY
Tennant B5 (06-2018) 41

Home § Find...




STANDARD PARTS

CONSOLE GROUP, POWER, DRIVE, ON BOARD CHARGER

355254

42 . Tennant B5 (06-2018)
Home § Find... § Go To.. n n



STANDARD PARTS

CONSOLE GROUP, POWER, DRIVE, ON BOARD CHARGER

Ref. Part No. Serial Number Description Qty.
v 1 9012786*  (00000000- ) Bezel Kit, Actuator, Propel, Afmkt 1
A 2 1205618 (00000000- ) Cap, Usb 1
3 9012787 (00000000- )  Circuitboard Kit, Console, W/ Usb Cable 1
4 1043573 (00000000- ) Screw, #10- 14 X 0.675, Spl[Shcs,Selftap] 16
5 9012789 (00000000- ) Cover, Console, Afmkt, W/ Label [Na] 1
(N America / Export)
5 9012790 (00000000- )  Cover, Console, Afmkt, W/ Label [Jp] (Japan) 1
5 9012791 (00000000- )  Cover, Console, Afmkt, W/ Label [Ce] (Europe) 1
v 6 1011402 (00000000- ) Switch, Key 1
A 1017696 (00000000- ) Key Set, Replmt [F/ Keyswitch 1011402] 1
7 1234365 (00000000- ) Dial, Range, Speed 1
8 1204930 (00000000- ) Potentiometer [100k, 1 Turn, B5/B7] 1
9 1209730 (00000000- ) Cap, Toggle, Direction 1
10 1209673 (00000000- ) Switch Assy, Toggle, Direction 1
11 1203787 (00000000- ) Housing, Handle, Cntrl, Top 1
12 1205781 (00000000- )  Spring, Return, Ball 1
13 1205143 (00000000- ) Shaft Asm, Bail, Handle 1
14 1205127 (00000000- )  Sensor, Rotary [B5/B7, Bail Sensor] 1
15 1020341 (00000000- )  Screw, Hex, M8 X 1.25 X 20, Ss, Sems 6
16 1222608 (00000000- ) Housing, Handle, Cntrl, Bottom, Slotted 1
17 1205778 (00000000- ) Handle, Bail [Machined] 1
18 1205799 (00000000- ) Screw, Btn, Torx, M5 X 0.8 X 16, 8.8, NI 2
19 1207004 (00000000- ) Cover, Handle, Cntrl 1
20 1216531 (00000000- ) Frame, Column, Cntrl [Revised Machined] 1
21 130773 (00000000- ) Tie, Cable, Nyl, 11.0l, .14w, 3.0 Max. D 4
22 378969 (00000000- ) Clamp, Cable, Stl, 0.56d X 0.38w, 1hole 1
23 1205799 (00000000- )  Screw, Btn, Torx, M5 X 0.8 X 16, 8.8, NI 5
v 24 1202585 (00000000- ) Charger, 36vdc, 25a 85- 265vac [On- Board] 1
A 25 130155 (00000000- ) Connector, Battery, 6ga 50a, Gray[2cont] 1
26 1073882 (00000000- ) Cord, Power, 16/3, 15a, 15ft Blk [Us] 1
26 1032820 (00000000- ) Cord, Power, Blk [4.5meter, Uk] 1
26 1032849 (00000000- ) Cord, Power, Blk [4.5meter, Ce] 1
26 1026325 (00000000- ) Cord, Power, 1.0mm2/3 BIk[2.5meter, Aus] 1
26 1026330 (00000000- )  Cord, Power, 1.0mm2 [2.5meter, China] 1
26 1048304 (00000000- ) Cord, Power [4.5meter, India, S.Africa] 1
27 1024965 (00000000- ) Bolt, Shid, 08mmd X 030mm, M06 X 1.0 2
28 611311 (00000000- ) Spring, Cmpr, 0.400d .05wir 00.5I, PI,Mw 2
29 1207290 (00000000- ) Cover, Charger 1
30 1011735 (00000000- )  Switch, Safety, Shutoff 1
31 1064038 (00000000- )  Gauge, Hourmeter, 05- 277 Volt, Ac / Dc 1
32 1205496 (00000000- ) Hook, Cord 2
* Requires Tennant True service or an authorized Tennant service provider.
V ASSEMBLY
A INCLUDED IN ASSEMBLY
Tennant B5 (06-2018) 43

Home § Find...




STANDARD PARTS

BATTERY GROUP, 185AH C20 WET LEAD ACID

355231

. Tennant B5 (07-2014)
Home §| Find... §Go To.. n n

44



STANDARD PARTS

BATTERY GROUP, 185AH C20 WET LEAD ACID

Ref. Part No. Serial Number Description Qty.
1 1072939 (00000000- ) Cable, Assy [B7/B5, Ground] 1
2 1205540 (00000000- ) Boot, Terminal, Battery, 1/0- 2/0ga, Blk 6
3 1072368 (00000000- ) Cable, 02ga 13.3I Red [M8 Ring/M8 Ring] 2
4 1206317 (00000000- ) Battery, Wet, 12vdc 185ah C/20, W/Ca 3
5 1203979 (00000000- ) Tray, Battery [B5] 1
6 630375 (00000000- ) Spacer, Battery, Foam, 1.25 X 3.3 X 13.7 1
7 1072365 (00000000- ) Cable, 02ga 21.6l Red [M8 Ring / And.] 1
8 1072935 (00000000- ) Cable, Assy, Fuse [B5, 100a, Propel] (Includes Ferrite) 1
Tennant B5 (07-2014) 45

Home § Find...




STANDARD PARTS

BATTERY GROUP, 168AH C5 WET LEAD ACID (EUROPE)

355280

46 . Tennant B5 (07-2014)
Home §| Find... §Go To.. n n




STANDARD PARTS

BATTERY GROUP, 168AH C5 WET LEAD ACID (EUROPE)

Ref. Part No. Serial Number Description Qty.
1 1072939 (00000000- ) Cable, Assy [B7/B5, Ground] 1
2 1205540 (00000000- ) Boot, Terminal, Battery, 1/0- 2/0ga, Blk 6
3 1072368 (00000000- ) Cable, 02ga 13.3I Red [M8 Ring/M8 Ring] 2
4 1215207 (00000000- ) Battery, Wet, 12vdc 168ah C5 3
5 1203979 (00000000- ) Tray, Battery [B5] 1
6 630375 (00000000- ) Spacer, Battery, Foam, 1.25 X 3.3 X 13.7 1
7 1072365 (00000000- ) Cable, 02ga 21.6l Red [M8 Ring / And.] 1
8 1072935 (00000000- ) Cable, Assy, Fuse [B5, 100a, Propel] (Includes Ferrite) 1
Tennant B5 (07-2014) 47

Home § Find...




STANDARD PARTS

BATTERY GROUP, 225AH C20 WET LEAD ACID

355232

. Tennant B5 (07-2014)
Home §| Find... §Go To.. n n

48



STANDARD PARTS

BATTERY GROUP, 225AH C20 WET LEAD ACID

Ref. Part No. Serial Number Description Qty.
1 1072939 (00000000- ) Cable, Assy [B7/B5, Ground] 1
2 1205540 (00000000- ) Boot, Terminal, Battery, 1/0- 2/0ga, Blk 6
3 1072368 (00000000- ) Cable, 02ga 13.3I Red [M8 Ring/M8 Ring] 2
4 1070591 (00000000- ) Battery, Wet, 12vdc 0225ah, W/ Carton 3
5 1203979 (00000000- ) Tray, Battery [B5] 1
6 630375 (00000000- ) Spacer, Battery, Foam, 1.25 X 3.3 X 13.7 1
7 1072365 (00000000- ) Cable, 02ga 21.6l Red [M8 Ring / And.] 1
8 1072935 (00000000- ) Cable, Assy, Fuse [B5, 100a, Propel] (Includes Ferrite) 1
Tennant B5 (07-2014) 49

Home § Find...




STANDARD PARTS

BATTERY GROUP, 234AH C20 AGM SEALED

355233

. Tennant B5 (07-2014)
Home §| Find... §Go To.. n n

50



STANDARD PARTS

BATTERY GROUP, 234AH C20 AGM SEALED

Ref. Part No. Serial Number Description Qty.
1 1072939 (00000000- ) Cable, Assy [B7/B5, Ground] 1
2 1205540 (00000000- ) Boot, Terminal, Battery, 1/0- 2/0ga, Blk 6
3 1072368 (00000000- ) Cable, 02ga 13.3I Red [M8 Ring/M8 Ring] 2
4 1053427 (00000000- ) Battery, 12vdc 0234ah Agm 3
5 1203979 (00000000- ) Tray, Battery [B5] 1
6 630375 (00000000- ) Spacer, Battery, Foam, 1.25 X 3.3 X 13.7 2
7 1072365 (00000000- ) Cable, 02ga 21.6l Red [M8 Ring / And.] 1
8 1072935 (00000000- ) Cable, Assy, Fuse [B5, 100a, Propel] (Includes Ferrite) 1
Tennant B5 (07-2014) 51

Home § Find...




STANDARD PARTS

BATTERY GROUP, 198AH C5 AGM SEALED (EUROPE)

355233

52 . Tennant B5 (07-2014)
Home §| Find... §Go To.. n n




STANDARD PARTS

BATTERY GROUP, 198AH C5 AGM SEALED (EUROPE)

Ref. Part No. Serial Number Description Qty.
1 1072939 (00000000- ) Cable, Assy [B7/B5, Ground] 1
2 1205540 (00000000- ) Boot, Terminal, Battery, 1/0- 2/0ga, Blk 6
3 1072368 (00000000- ) Cable, 02ga 13.3I Red [M8 Ring/M8 Ring] 2
4 1053427 (00000000- ) Battery, 12vdc 0234ah Agm (198AH Europe) 3
5 1203979 (00000000- ) Tray, Battery [B5] 1
6 630375 (00000000- ) Spacer, Battery, Foam, 1.25 X 3.3 X 13.7 2
7 1072365 (00000000- ) Cable, 02ga 21.6l Red [M8 Ring / And.] 1
8 1072935 (00000000- ) Cable, Assy, Fuse [B5, 100a, Propel] (Includes Ferrite) 1
Tennant B5 (07-2014) 53

Home § Find...




STANDARD PARTS

HYDROLINK® BATTERY WATERING SYSTEM KIT

(0
1 @

355255

O
0

)

A
Se 2 \3
SN
,,,,: ’ J \

54 . Tennant B5 (01-2014)
Home §| Find... §Go To.. n n




STANDARD PARTS

HYDROLINK® BATTERY WATERING SYSTEM KIT

Ref. Part No. Serial Number Description Qty.

v 9010301*  (00000000- ) Pump Kit, Fill, Battery,36vdc,Ci[Trojan] 1
A 1 1058939 (00000000- ) Pump Kit, Fill, Battery 1
A 2 1201997 (00000000- )  Tube, Water, Battery, 36vdc [Trojan] 1
A 3 1204142 (00000000- ) Cap, Fill, Battery [Trojan] 6
A 4 1071084 (00000000- ) Label, Tag, Battery [Hydrolink Watering] 1
A 5 130773 (00000000- ) Tie, Cable, Nyl, 11.0l, .14w, 3.0 Max. D 2
V ASSEMBLY

A INCLUDED IN ASSEMBLY

*THIS KIT IS INTENDED FOR USE WITH TROJAN® LEAD ACID BATTERIES ONLY.

HYDROLINK® IS A REGISTERED TRADEMARK OF TROJAN® BATTERY COMPANY.
Tennant B5 (01-2014) 55

Home § Find...




STANDARD PARTS

BATTERY WATERING SYSTEM (FOR BATTERY 1215207 - EUROPE)

355397

y 4
|

Ny "

‘7.

Qty.

Description

Serial Number
(00000000-

Ref. Part No.

Tank, Water, 30.0l, Battery Fill Sys

)

. Tennant B5 (04-2016)
Home §| Find... §Go To.. n n

1072526

1




STANDARD PARTS

PARKING BRAKE GROUP

355228

Ref. Part No. Serial Number Description Qty.
v 9012792 (00000000- ) Brake Kit, Parking, Afmkt, W/ Hdwr 1
A 1 1206560 (00000000- ) Brake, Widt 1
A 2 1013718 (00000000- ) Clamp, Brake, Parking [T3] 1
A 3 07785 (00000000- ) Nut, Hex, Std, M6 X 1.00, Ss 1
A 4 1017416 (00000000- ) Screw, Weld, M6 X 1.00 X 25, Thru, Ss 1
A 5 24265 (00000000- ) Screw, Pan, Phl, M4 X 0.70 X 16, Ss 4
A 6 1034731 (00000000- ) Screw, Hex, M6 X 1.00 X 16, Ss, Sems 2
V ASSEMBLY
A INCLUDED IN ASSEMBLY
Tennant B5 (01-2014) 57

Home

B




STANDARD PARTS

IRIS® TELEMETRY GROUP

355707

58

. Tennant B5 (06-2018)
Home §| Find... §Go To.. n n




STANDARD PARTS

IRIS® TELEMETRY GROUP

Ref. Part No. Serial Number Description Qty.
v 9015256*  (00000000- ) Telemetry Kit, Ci [B7/Sg7 B5/Sg5 Usa] 1
v 9015257  (00000000- ) Telemetry Kit, Ci [B7/Sg7 B5/Sg5 Intl] 1
A 1 9010085*  (00000000- )  Control Box Assy Kit, Repimt, Telem[Usa] 1
A 1 9010086*  (00000000- ) Control Box Assy Kit, Rpimt, Telem[intl] 1
A 2 1070659 (00000000- ) Antenna, Telem, 70 In [Gprs] 1
A 3 01683 (00000000- ) Washer, Flat, 10, Ss 4
A 4 1043573 (00000000- ) Screw, #10- 14 X 0.675, Spl[Shcs,Selftap] 4
A 5 49266 (00000000- ) Tie, Cable, Nyl, 07.31 .19w 1.8 Max D 5
AV 6 1070495 (00000000- ) Harness, Ele [Telemetry, 6200€] 1
AA 9009990 (00000000- ) VI, Fuse, 002a, 250vdc, Cartridge 1
A 7 1217818 (00000000- ) Sleeve, Heatshrink, 1.50id, 07.0I 1
A 8 1069580 (00000000- ) Label, Mach, Telem [Usa, Intl] 1
A 9 15675 (00000000- ) Screw, Hex, M8 X 1.25 X 16, Ss 2
A 10 43952 (00000000- )  Washer, Lock, Int, 0.31, Ss 2
A 11 01685 (00000000- ) Washer, Flat, 0.38b 0.88d .08, Ss 2
A 12 63740 (00000000- ) Cable, 06ga 09.0I Blk .31ring /.31ring 1
A 13 1217304 (00000000- ) Shunt [Empro, 250amp/50mv, Metric] 1
* Requires Tennant True service or an authorized Tennant service provider.
V ASSEMBLY
A INCLUDED IN ASSEMBLY
Tennant B5 (06-2018) 59

Home § Find...




STANDARD PARTS

LABEL GROUP

®

3

(4] g2
r4 =2
[+ 22
N ]
s @ 5z,
SIS
b

5
AAVERTISSEMENT)|

POUR REDUIRE LES RISQUES

L'EXPLOSION, DE CHOC
‘OU DE BLESSURE:

AADVERTENCIA

PARAREDUCIR EL RIESGO DE
INCENDIO, EXPLOSION, CHOQUE

PIN: 1202085 REV: 00

&
@

&oP

LABEL SET, INFO/HZRD NA/CE

(BS/B7/SPDGLM 5/SPDGLM 7)
P/N: 1208306 REV: 00 (09/2013)

PIN: 1205084 REV: 00

@ O enravnono pev

o

= ALLOIHERCOUN KIS

@ - s cn kAL

g
8
3
g
3
3
8

®

@ O rrvwn v

PIN: 1205305 REV: 01

@0 v mrvoo

AZEEL

AAAD @

Rk 85 BT REOUILEERTS

oL T —

iy FPEEELET.
FEESHENT
EELs

O e vz rev o memn

@ O v

@ O rnisureion

@ O sz eevon

27 [kw

A Torlw|
0

TENNANT EURGPE
FO b, 5400 AR Udon, 1 s Nt s

TENINANT EUROPE
T'0. Box 5, S400AA Jden. The Nethe lards

@ O

PN: 1208009 REV: 01 (EUAU)

PIN: 1208790 RFV: 01 (FURU)

85

TENNANT EUROPE
PO. Box 5, S4UOAA Uden,

e Nathartands. b

TENNANT EUROPE
F0. B 5400 A e,
The Nethe arde

PIN: 1217531 RLV: 00 [CUIAL)

PN 217652 REV: 00 [EUAL)

@ O envsnn oo

‘COUNTRY CODE:

@ - vscrucer

= ALLGTHER COUNTRIES.

O - wean

LABEL SET, OPRTNL NAICE
{B5/B7/SPDGLM 5/SPDGLM 7)
PIN: 1206330 REV: 01 (01/2015)

Ref.

Part No.

Serial Number

Description

A OON =

1206306
1206330
1205994
1205477

(00000000-
(00000000-
(00000000-
(00000000-

60

Home

~— — — ~—

Find...

Label, Set, Info/Hzrd [Na/Ce]
Label, Set, Operational
Label, Decal, B5

Nameplate, Tennant, Dome, 5.5in

Tennant B5 (07-2015)



STANDARD PARTS

DOCUMENT GROUP
Ref. Part No. Serial Number Description Qty.
1 9011477 (00000000- ) Manual, Parts [B5] 1
2 9011478 (00000000- ) Manual, Service [B5/7, Sg5/7] 1
3 9011480 (00000000- ) Manual, Oprtr [B5/B7, En, Na] 1
3 9011484 (00000000- ) Manual, Oprtr [B5/B7, Es, Na] 1
3 9011486 (00000000- ) Manual, Oprtr [B5/B7, Fr, Na] 1
3 9011488 (00000000- ) Manual, Oprtr [B5/B7, Cn] 1
3 9011492 (00000000- ) Manual, Oprtr [B5/B7, Kr] 1
3 9011494 (00000000- ) Manual, Oprtr [B5/B7, Jp] 1
4 9011483 (00000000- ) Instr, Wall Chart, Na/Apac [B5/B7] 1
5 1206167 (00000000- )  Guide, Onboard Use And Care 1
.![w] To view, print, order, download the latest Parts manual, other language
Operator manuals, and Use and Care Guides (wall charts), visit:
www.tennantco.com/manual
Tennant B5 (01-2014) 61

Home § Find...




STANDARD PARTS

ELECTRICAL DIAGRAM, PUSH MODEL (Page 1 of 5)

1073083_01
BATTERY SHUNT_I+ CONNECTION TO
CHARGER SHUNT_I SHUNT_I+| CABLE ASSY
SYSTEMS ©32| SECTION c27
|‘< él AM3 Shunt connect lon
1 I SEE SECTION €27 1
v eels
ﬁT BS AND B7 GROUND CABLE ASSEMBLY §r ﬁT
G BATTERY um; -
(CONNECTION N
CONNECTION t¢ B- ‘g
g ¢
F =3
;o -
g
&
d I
g LR 8
— w
;§ H
o
i 3
3 A
: g 3 a
— S —
— e jt ;;l 2
- —5—° !
3
g s
R i
- P =y BATTERY
== = CHARGER
KB T SYSTEMS § :
s ¢ 3
u § 4 3
- w
e =
- e
c Iy &
g
Y
, 54 8
4 —— 133
2 ;g @ SW-1 = CHARGER INTERLOCK SWITCH
. = o0 OFF-BOARD CHARGER ONLY:  SW.
E 14 N.0.
@ © § 4/YEL o o_% 5/6RN ﬁ
o [ — N.C. k4
B F 4 g
8 48
< & USA CORDs CHARGER: ON_BOARD g ;
. & g
bt £ -1 oo 73
g E @ DM: PLUB el
g § ) '_ P2-a 7/PUR 4
o © E o
i e 4/YEL rzal o " 22 \1 S/GRN vz 5
HOOD DISABLE SWITCH R-1 KEY SNITCH
A (OPEN = HOOD UP = OFF1 e |22 CAN® YEL — o
2o g o P20 CAN-_/GRN SEE SECTION EID<:I AN
Ll N B | P1BY RED
s n /Lg
EFFW% M e reservEe | P20 CAN GROUND 5]
ON BOARD SEE SECTION E10 B H‘
LS| g, P21 113/BLK/WHT <113 E ‘2 6
- O
: POWER ON/OFF
CIRCUITRY
| 2 3 5 6 7

62

Tennant B5 (06-2018)



STANDARD PARTS

ELECTRICAL DIAGRAM, PUSH MODEL (Page 2 of 5)

1073083_01

3TNAON 30VIH3INI

w
n o
m ° 3 ,
- w =~ 2
= mm w w
m ul 0
m " iy
e
S8
(SS3NYVH NOILVIS*dO ONV
SS3ANYVH NIVA 40 Lyvd)
SNINNOUO O1Lv1S HOLINS A3M ) .
m m 2-2r
9 9 TN
m = [ —
NOILVLS" <0
zmoxmln.Wuo_
A e
IAVHL @ dvilS =
*ON© SISSVHO NV4_OVA
Jramrer——— ¢ moreer 1O : =
NO"OHS
Qv3H Hs INYNg e
N95/50T n@ < o
3 TN
45
A
EEIRE
*ASSV HOSN3S NOILISOd 11VE f1d0 340N XVA = AS'H
L VHININ = AS'O b
(&) . o
H o (aNAo=9) Na >
R4
1=
w e (20AS+) NWOZg %
= IRAQ
=y o I INALN0 HOSNSST Ov-18 >
2 N3S _*S0d 1YS N.W
& a TR A B NOLLISNNDO ON
)
o=
SSINVH "MS 11VE fld0
NOTLOINNGO ON —Dfemir] awmes
“NO HIN HSINYNG / 13d0dd *XVN = AS NVL/0E [T | 100 AS+
*d440 HIN HSINENG / TIVHLN3N = AC “O°NIHOLIMS T1va
AS HO AO t¥-$ @ LINdNI HOLIAS 1ve
o= NG/ TE D] N
15-0s
NOTLOINNGO ON —fese] @en 1on
-
R
— N

aTHINES

@) @
IIONNG ¥3NOd
QUVONVLS
ATNO 37ONNE H3MOd 1 1dO
o—
3SVILONIT |%| 2-#s
1
3Sv3uoad T-NS u
1-er <
Zor M o
-

T
bl aNnoX9 Aubu
s-er o =
e M01|da vor-a <
= N2 W
o a3n|da Yt-a S

N2 bt
oo [HofH aa ™" 21-0 —
or-er \“VF W
T Terur o 6-a [0
T Tna 8a I e-a (%)
eta 1 H\\ mR
= s-1ag s-a
Si-er _ = \V_.NP. m
_ y-108 ¥-a =
ot-ar —\_7 vl B
T €-1ag €-a &
N2
&l - 1% = o
z-108 c-a o
[ersr \v__ﬁ 3
= 1108 Y
LOH™HLN ]
N7
301AM3S Y e-a
©
o G
o
o~
= D.n
v
a9
=
T Hund/L
S-or
o
e-or
2-9r =1
- g
=
< |0

<1

SEE SECTION ALS

Bt

SWITCHED, B+
SEE SECTION A1S

14

13

12

a3y/t1

10

63

=
=
o
&
S
o
I

Tennant B5 (06-2018)




STANDARD PARTS

ELECTRICAL DIAGRAM, PUSH MODEL (Page 3 of 5)

1073083_01
1/2 BRIDGE -
MODULE 1
1B =
GROUND
SEE SECTION 614 a
N
)
G
]
a
=
w
0
[0}
<
w
o}
o
<
Q
F §
~
(1]
[=]
z
n
[}
CAN+
oA o I B CAN+_/YEL c CAN+ /YEL
N CAN-_/GRN j CAN-_/GRN
E CAN- N
SEE SECTION E14 g
3
; JS5 & JI1 (EVEN PINS 2 THROUGH 20) q ; x a a1 2
g ] o UITLIL g 5
g2 |17 e e o g
1] e |50 RTC H H
8 oy 513 sl
o Ll 1-1
[ae ovent o1
D o Lrew |52 ITE .
N e |57 au| |
D g vizv [55 18| 0y g
L] oy |53 sl ¢
N E‘ oe_out 5L RITLTY [— E 3
=] - RIBBON CABLE ASSY. -
b 5 "ll
E =
S
¢ o
=4
o
(=]
- £
& & B
0 n
< <
4y
oD 5
E: 3
I\ =
+ o+
(ol s} 5
~ I
a5 [ )
“ ¢
7| o
Z|
o
N
N
b S<
368
L
A B5 PUSH CABLE ASSY:
8
B+ g A
| SEE SECTION Al4 -
SWITCHED, FUSED, B+ 5
6 DSE SECTION A9 6/BLU
15 16 17 18 19 20

64 Tennant B5 (06-2018)




STANDARD PARTS

ELECTRICAL DIAGRAM, PUSH MODEL (Page 4 of 5)

1073083_01

BASE BURNISHER

MODULE

(*O°N) "MS "dN3L HOLONW

L4 NOILO3S 335

ET

Y3TI041INOD 3svd
*ASsv 3sva
SNOILdO/M 3sva

Z
N
Zove-gmIHS

zZomN

zuov

dnd/L1

Vo

|
=
=
|
|
(HSINGNG 378YN3 = “ON9)
*MS 39NVHI avd/va3d 1004
wm:_m\m T = und/L2 dnd/Le e
"J°H'O'N ° 1L-MS

m.vu_:_m\m T a/el or-ar

mmn_m\m T asel B2
wm:_m\m T asel 3T
=a

N

+1607IN

NeNT 24V

ANeNT BXTV

SLVIS IATMO-T

aa
3AING-1 hONd 48 ﬁ
Vg

0
[\
[+-or
LINIT LOVHLRY
o-21r Yd0/€2 T Nug e @-
HOLVNLOV QV3H HSINGNG —o
sar Nug/z2 ENNME s LN oaEna =Y
[oor
[sor
e-2r m
-2r
L | ¥s
z-2r m
o a/9 a/9 ma/9
9-cr
SdAV 0°S
=z IAR/6T
vs1
= a/aT LZCR CEETA!
20
< o

24

23

22

21

65

=
=
o
&
S
o
I

Tennant B5 (06-2018)




STANDARD PARTS

ELECTRICAL DIAGRAM, PUSH MODEL (Page 5 of 5)

TELEMETRY SYSTEM

B>t o 13/BIK
GROUND
SEE SECTION 614
x
4 @
o o
EEEIR
EREIE
113/BLK-NHT o o
79/WHT P -
i
)
i 8
BS AND B7 GROUND CABLE ASSY PR S
OPTIONALS 0O SHNT_I+1 T gl
AM3 Shunt connect fon & ﬂ
SEE SECTION 62
g
o
N|
N
§ SHINT-VH! 1) eveTRY HARNESS
g SHUNT+ (79/WHT)
BlE
z
M
AN 0
'i"' TELEMETRY HARNESS [l
GHUNT_V-1 SHUNT- (113/BLK-WHT) é x
I 7o
NE
3 N&
I o
= m o
u Ll
¥ alm
£eS
+ W
B5 AND B7 GROUND CABLE ASSY #63740 @ SNT_I-1 w g:\i
OPTIONAL: Oy
AM3 Shunt connect ion i d
SEE SECTION 62 Z|E
-
SHUNT_V-
@-Lia/kcwr_|
SHUNT_V+
79/WHT
B+
\ \ l/REj
SEE SECTION Al4 | &=
26 27 28 29 30

60 Home § Find...

OPT. TELEMETRY HARNESS

TELEMETRY MODULE

3l

1073083_01

Tennant B5 (06-2018)



STANDARD PARTS

Tennant B5 (06-2018)

e ==



STANDARD PARTS

1073082_01
_1+ CONNECTION TO |
BATIER.  omrs swnn i o weor PROPEL
SECTION €26
SYSTEMS @3[@ |<;|°© e MODULE
OPTIONAL:
i « i SEE SECTION c26 1
B5 AND B/ GROUND CABLE ASSY
ﬁl’ j LE ASSY - ﬁf 5]/
® E 3 g
BATTERY MINUS —| = o N 5 i o
G CONNECTION o ] %
CONNECTION to B-| 3 3 1; @ ©
E & BT & j g
8 % z. 'é g g
I u o =]
] # z g
% R 3 ge N <
YT o of S 3
& g T_\L 9 0
A -~z B g F4
S ol Ll |
e 2: | ;3 éA (I
2 5 3 &
A § 3 8 3
5 Iy
=8 53 4 Y
—_—©
E § § 5
u 7 3 8 3
: 3 o
=4 =y )
= = §: 13 10 9 4 2
| . i 5 @ g 2 I
3 b 8
§ 5 3 3 B u a z 2 g g
w I
3 g aF
D Lg 5 —q SES
—u — g —Ey .
T D i 2 g ; 2 ; é o, : g
L y hg j _ _ _ g x = 5 [ i k LI K "s e
w w # : e : : : ¢ : a9 4 s 8 8 *l*l*‘zl
3 N 3 g IELD/GRN JL-© / /SHIELD/ 3
0?9 UTO E E: Z| i b= N
= = 3 5 § 9 @
= — E N < o
7] 5 " | - N
c i i
by s
4 2 W GEE
2 o <
9 i % 3
A — S
9 _§ % % > 5 SW-1 = CHARGER INTERLOCK SWITCH
L e ° B g S
. = R 'y & ﬁ 5 =
- o ] < < N.0.
3 @ é Y & gg 39 4/YEL oo \,OT 5/6RN
' I~ %E E E - 1.C.
B i § 8 % D G SW-1
2 E B “ ﬁ & ﬁm 8 USA CORD: CHARGER: ON BOARD 4
u ': §: §§ é oo P12 BLK
I . g § T - 3 e )
Q @ ) [ o & el
g ¢ ] N 5
R © il ] ] o [ 7/PUR
[ (] SW-9t 6
3/0RA 4/YEL 4/YEL 5] . " 22 l 5/GRAN
HOOD D!SABLE SWITC_H -1 7
A (OPEN = HOOD UP = OFF) cane | P28 CAN+ /YEL
8
F2isl g - P10 CAN- /GRN
9
T on T - o RED
8CR B8Gd
CHARGERS: e o CAN GROUND
o oans’ e e SEE SECTION E10
E L) o P21 113/BLK/WHT <
- 113
y ' POWER ON/OFF
B7 PROPEL/PUSH B+ CABLE ASSYs CIRCUITRY 10
| 2 3 4 5 6 7

ELECTRICAL DIAGRAM, DRIVE MODEL (Page 1 of 5)

68

Tennant B5 (06-2018)



1073082_01

STANDARD PARTS

< 13
GROUND

69

14

<1
13

SEE SECTION G15
SEE SECTION AlS

ELECTRICAL DIAGRAM, DRIVE MODEL (Page 2 of 5)

USER INTERFACE

MODULE

'
o
u
w
B: s
=
38 il
Zz i £370NNY ¥3MOd
© +QUVONVLS
~N
e -
[ ATNO 37TONNG ¥3AOd :LldO
(SSINYVH NOILVLS'dO ONV °Zzme
SSINEVH NIVW 40 L8vd) 3INAOA 30VIYIINI ISVIONL H
10NN0! vis
ONIGNMOLS a1t HOLIMS A3 9 — a
2 =T 3svayoaa -
A 431 8| o e T 2
T L ZASTIINGS Zar Dl
E| oem el aNrfose =
NOILVLS'dO e [ =
*s"030"d O]
e N2 —_ —_
b— "™ oo Mp1 @ P OT-0 N -
JNVH4 @ dvdls. TETINGS 75 N ol W
“ON9 SISSVHI @ o _ BN a0 \\ T1-a 5
N
ot = e [Holt ga ™ 21-a =
M aTew (o — =
= o
P T [ S1d1 6-a %) .
e TN e v"\\ &g 0 -
2 TR (e T4 @a N4 - o]
z o @I ] s7108 o S-a m C
oy TTEI0 e — Dt = o " —
Q vy-109 +v-a asy/v
M & ETEIR Grer __ N m - LL
5 a@Ti7108 €109 E-a W
of A
24 e arsorun [oe _ e &
2-108 - o &
BTN [ _\_\\ © B, M e
worsansimn (—— -108 . i-a m £
*ASSY HOSN3S NOILISOd T1vE tld0 T3d0¥d XVN = AS'H o aIn —¥rg B m
-0mE" a1 &0 tindioo somen 3K DL W i (@]
D
*Iz (aNnoZS1 g 301AM3S " Te-a 5
To4f] g ]
e e SIS NG )
b-f] ~ o
el (INdIN0 HOSN3S) »ovie >, 8 \_/
. 2 o
O Ral B NOTLOZNNOD ON—, el e AR =) M
SSINMVH *MS TIVE fLdO N o-er dnd/L 7} ®
t————1 ONO™36N36
NOILO3NNOD ON e o S4 NOILOZS T3S E3n m
ki r=r . . ‘
“NO LN HSINNNG / T3dO¥d *XVN = AS W s 4n0 A ANNOXO .__”u._m<_”n 0L u30oWvHD ‘Jav2 5 ‘3avo &
*440 HIN HSINMNG / WHIN3N = A0 |eg*N) HOLINS 1ve T naszet & 6% T3u/1 S
NS HO AO th-b" @ LNNI HOLIAS TIva J— o N
=" SINJ/TE [ | 5 5 ® 0
1G-MS 4 m
NOTLOSNNGD ON —fmr] o= i Minidadll =7 m m £
1 g e 5
R = W oS o c
N ™ < O | ©| N~ O O — Q




STANDARD PARTS

ELECTRICAL DIAGRAM, DRIVE MODEL (Page 3 of 5)

1073082_01
172 BRIDGE
MODULE 11
B>
== |
SEE SECTION 614 g
G
>
g
>
w
8
<
4
o
<
o
2
" g
o
~
o
2
<
in
@
CAN: 12
cane [SEE SECTION EI4 CANS AYEL CANe /YEL
CAN- > CAN-_/GRN CAN- /GRN 13
E CAN-
SEE SECTION E14
J5 & JIL (EVEN PINS 2 THROUGH 20) 14
2 oomet |00 RITET] R
J5-17 J11-17| ve2
8 owaE J5°15 SIS e
: e e
— et = ot
D % Lrex SR NITE) R
N ¥ LT 57 117} L
N H zv |ES Jus| oy
- 5 =) anal
N 3 v (5 s T Y
= RIBBON CABLE ASSY.  ——
3 b
Z|
o
|
B
¢ 8
T
- o
% ~
23 S
< <
o
Y u 2
2% &
S 3S e
b 2
B85 y
B <
Y ©
n
N
~
o
N|
b s
248
[
A BS PROPEL B+ CABLE ASSY:
B7 PROPEL/PUSH B+ CABLE ASSY: o
W)
Br g
SEE SECTION Al4 —1 16
|
SWITCHED, FUSED, B+
o [ SEE SECTION A9 6/8LU 17
15 16 17 18 19

70 Tennant B5 (06-2018)

Home § Find...




1073082_01

STANDARD PARTS

BASE BURNISHER

MODULE

ELECTRICAL DIAGRAM, DRIVE MODEL (Page 4 of 5)

11

71

Y304 LINOD 3svE
*ASsv 3sva
SNOLLJO/N 3SVE
ZTHNV0 |—t!-
T e
ZTONSTOBIHS [eor n
N
TN |V.g
Zoir ZTNANLIYTONO
(*0*N) *NS "dN3L HOLOW
YOLON HSINMNG OL TVNMILNI +
Pa/ET w v X5/82 0 e \\
9-MS
s-2r
Y3LIN HNOH A
94 NOIL03S 33S €1 N T T o i
N |EL +11007IN a
¥8 NOILO3S =T3S
2ZXNV_3AINA- 1 ~a-n
yie=> TIA/PT AT e A =
58 NOILO3S 335 -
EXNY-3AI1NA- 1
Q> ma/92 Aa/92 ] ANNT XV N
ONg—2e25H =3
$8 NOILO3S 335
21 mmmwm.m R N e | SULVIS 3l 1 =
Ha72T - mm
=a VTRINGS -
€4 NOILO3S 335 o
39NVHO Qvd / va3d1004 o
e-sr n
(HSINYNG F1GVN3 = *ON) o N =
“MS_3ONVHO OVd/Vg3d 1004 ova o nla/9 nla/9 ARG N LL
a/ET = Wnd/z O wnd/iz e
SOTH'ON ¢ 1L-NS
N30 [——
9-ar
razET Sa/ET o= e m
mm [=] m— [=] 8-2Ir 0
SdNV 0°S T
T# NV4 OVA
A ]
STazeT SaZET  fer| e
e b
103130 +@ 3A1¥Q-1 wous 18 z2ir LAR/8T N
YNI/TT 75
vsl
+8 NOILO3S 335 L-zr 9-2n A n1a/at masT P EEZ )
MR ¢ ° L&o\mm PRV SR N 29 -
HOLINS d01S-3 o
16-4s o
)
T-er %
e o) ——£4 NO1103S 335 =2
- o Y% IA1NG-1 37GVN3 0
m
‘alsa—i - m
N g
—{1"N
NI = o ©o| ~ =
| > — | - e




STANDARD PARTS

26

ELECTRICAL DIAGRAM, DRIVE MODEL (Page 5 of 5)

TELEMETRY SYSTEM

13> [ [ 13/8BLK
GROUND
SEE SECTION 613
n
n
w
4
[
<
I
>
[
=
w
=
u
¢
&
X X
.| .|
o o
N N
il il
'EERIER
iid1
E
113/BLK-WHT __ amr| g
T9/WHT 28-6) ounre
Q
4y 5
BS AND B7 GROUND CABLE ASSY i ; 2
OPTIONALE TOBHNT- I+ q N'l
AM3 Shunt connectTon H H
SEE SECTION 62
2
N
N
N
3 SHUNT_V+ TELEMETRY HARNESS
§§" > SHUNT+ (79/WHT)
E =
z
o
Eg 0 0
7] TELEMETRY HARNESS o
Z | SHUNT_VSHUNT- (113/BLK-WHT) z %
ES T o
NE
% INB
§ o o
& wl e
| O «
B 2] 8
= o
w *
2 <
BS AND B7 GROUND CABLE ASSY CESHNT_I- :,{ §N
OPTIONAL: ﬁ 5
AM3 Shunt connection — E
SEE SECTION G2 e
.l
SHUNT_V-
(©p-13/BK-wiT
SHUNT_V+
©n— 18T a
w
[id
, K
\ » I/RED
SEE SECTION AI3 L —
27 28 29

72

Home § Find...

1073082_01

TELEMETRY MODULE

Tennant B5 (06-2018)



STANDARD PARTS

WIRE HARNESS, TELEMETRY

1075352_00

THIS SECTION OF HARNESS (FUSE "C™ AND WIRES 77/PUR AND
l/RED) 1S TO BE BUNDLED AND WIRE TIED TO THE SECTION OF HARNESS
ROUTING FROM CONNECTOR "A™ TO CONNECTOR "B".

DETAIL 13

200
[7.9]
TOTAL LENGTH
FROM: FUSE BODY

TO: WIRE TIE "Dv.

TO TELEMETRY
WIRE NO. POS.

TELEMETRY CAN+/YEL 3 —— _ . TO: MAIN HARNESS
MODULE . S WaT 5 A = -E NO LABEL

(NO LABEL) 113/BLK-WHT |7

13A/BLK 8 WIRE NO. POS.
CAN-/GRN 11 1 RED I
138/BLK 21 DETAIL: 13 79/WHT 2
77/PUR 23 113/BLK-WHT |3
CAN-/GRN 4
CAN+/YEL S
13/BLK 6
WIRE NO GA SPEC
1 /RED 20 SEE NOTE #12
13/BLK 20 SEE NOTE #12
13A/BLK 20 SEE NOTE #12
13B/BLK 20 SEE NOTE #12
77/PUR 20 SEE NOTE #12
79/WHT 20 SEE NOTE #12
113/BLK-WHT 20 SEE NOTE #12
CAN-/GRN 20 SEE NOTE #12
CAN+/YEL 20 SEE NOTE #12
ITEM [>5]BesQRIPTION
- CONNECTOR(1), AMPSEAL, FEMALE, 23F, 770680-1. TERMINAL (23), FEMALE, AMPSEAL,
A 770854-1. UNUSED POSITIONS ARE SEALED INTERNALLY, AND DO NOT REQUIRE SEAL PLUG

#770678-1.
CONNECTOR, BODY (1), DEUTSCH, DTM, ©6M, #DTMO4-6P. LOCK(l), #WMBP. TERMINALS, 6, MALE,

B 16-20GA, #1060-20-0122-PS.
c BULGIN, IN-LINE FUSEHOLDER, #FXO185. LOADED WITH 2.0AMP FUSE: BUSSMANN #ABC-2-R, OR
LITTELFUSE #0314 002.HXP.
D WIRE TIE, PANDUIT, PLTIM-M OR EQUIVALENT.
E CLIP SPLICE. SEE NOTE #6.
Ref. Part No. Serial Number Description Qty.
1 1075352 (00000000- ) Harness, Ele [Telem, T500¢€] 1

Tennant B5 (06-2018) 73

Home § Find...




355256

WIRE HARNESS, MAIN, PUSH MODEL

STANDARD PARTS

2-80 1-80
s (1)73av s(r3avi
H37104.LNOO 3svd AIN
2-80 :0L 1-90 :0L

“O0°N *MS JOOH :73A/+ NO
NOD °“MS dOOH :VvHO/E NO
s (2)13avn
HOLIMS QOOH :0L

[2][s]

Tennant B5 (01-2014)

Xz
[(6°+1
s21

139v1 0N
SS3ANYVYH
3TOSNOD ‘OL

§ d
1

=z =z E E
<
1 -
El bz
[B°E] (87011 (8°61 [£°s11 [B°'E] [6°E] [
138v1 ON 0ot crz 052 oot oot oot _._D._
SSANHVH acor
310SNOO ‘0L N
el .
8] __18/9e1 e :
L N3dO > teeeal | [> o
e
9 N30 @ 9 =
S und/L1 o) > LL
¥ T3A/V+NVD @ SL1 g
£| Ng9./V-NvO N
z nig/9
T REIVZ3 H £ Q
‘SOd| °ON 3dIm *aN9 OILV1S m
t73av - o
*ONO OILVIS oL T
aNNoXH9
t73av]
4400NVLS
@ N9 foL

(o]

2] N=o/S2
*ON9 011V1S
T 1Hm/6T v

"SOd| "ON 3HIM| *aNo OIL1VIS 0L

5]

NVA4 OVA :T3av
90522 NV3 ANNOVA~ 0L

74



STANDARD PARTS

WIRE HARNESS, MAIN, PUSH MODEL - CONT’D

355256

DETAIL A
- CONTD

“ON9 J11VLsS

£7138v7
“aN9 QJ11VlS :0L X2

[s°91
sor

———— 0s
©
[ ]

“MS “dWN3L

2 (1)73avT

“MS dN3L
HOLON HSINGNG :0L

[s][s]

(611

(etorl
0Le

[s°21
aze

—_

[6°S1
0s1

dnds/L2

A19/3E1

“ON 3-IM

“MS vd3d
2 (1)7138gv7
HOLIMS 7va3d :0L1

N3dO

N3dO

NH9/V-NVO

T3A/V+NVYO

]
o

Q|—|N|M|s

"ON_3dIMm

Mgsget

M1a/VeET

N3dO

N340

NH9/52

dnd/Le

1HM/6T

er
“NNOJ

2Ir
“NNOJ

nig/9t

A [—|N|M|<[0|O[ND

"SOd|"ON 3dIM

N3dO

N340

ynd/L1

Ad9/82

S738v71 ON
H3TI0HLNOD 3sva :0L

A18/0€ET

n1g/9

Q[—|N|M|¢[ID|O

4]
o

"ON _3dIM

N

o
“NNOJ

Qty.

Description

Serial Number
(00000000-

Part No.
1072291

Ref.

Harness, Main, Ele [Volga, B5, Push]

)

1

75

=
=
o
&
S
o
I

Tennant B5 (01-2014)




STANDARD PARTS

WIRE HARNESS, MAIN, DRIVE MODEL

355256

-89 2-99 E-80
$(1)73av s (1)73av] s (r)3eva
H3TI0HLINOD 3SvE  H3TI0HLINOD 13d408d
2-80 0L £-80 0L

Tennant B5 (01-2014)

*O*N *MS QOOH :713A/% NO
WNOD *MS m_NJOJ_.w mn<«w_h_oxm NO
] NY9/J501 ¢ B
TS HOLIMS QOOH :OL
H[ VHNLVYN:318vd
9 g39:371av0
3 Mg:31gv0
3 gnd/L
a N9/ 9E
] 59 /S
5] T3A/ ¥
v VHO/E
“Sod “ON 3dIM
738v10N
SSIANYVH
3IO0SNOD ‘0L
(8111
SOE -
= / ed ed ed <
-
X2 I =
o .~
[(8°61 [6°S1 (8761 [6°E] [B°E1] L
18ro1) 0sz os1 0sz oot oot a
sL2 Y
@aso1
2 ||| :
s e .
g We L6 (e’ Y@ §e)
szt e
16°91 ; T
SL1 \l F
738v10N
SSIANYVH 2] NVL/01
TIOSNOD 0L T LHM/6 )
‘AN9 J11VLS “SOd| "ON 3dIM m
A >ne/oel cang o2aY]
5 SN/ 11 N9 OIlviS :0L HOLON 13dodd :73av o
L HOLOW T3d0Md 0L
E AHO/BE T
3 ond/ L1 .n_zo._mom,\w_ﬁm
: ONNOYO
Q] 13A/V+NVD i aNNOYS J11VLS T3av]
2| NHO/V-NVD 183! 16'el *H1A T3d0dd 0L 4400NVLS
a N19/9 0ot © ON9 :0L
v IV e
*SOd|_"ON =dIM

“AON9 OI1lvVis
713avl
“aAN9 JILlVLS :0L

90522

(o]

2z

NH9/52

1

1HM/61

‘sSod

“ON 3dIMm

NV4 OVA :73avl
NVd4 ANNJYA :0L

76




STANDARD PARTS

WIRE HARNESS, MAIN, DRIVE MODEL - CONT’D

355256

MS “dW3L

2 (1)713gvT

“MS dWN3L
HOLOW HSINYNG =0l

“ON9 JILVLS
T3avi
“ON9 J11VlS :01

[+]
©
]

. v N3dO
2! € N3d0
Z[N"o/V-NVD|
1| T3A/V+NVD
d|_"ON 391m
E|\ 8] »1g/geT
| g/ver
tsr2r 9| _vdo/ez
0z | | S|_Ngg/ze
| _N99/S2| .
E|_und/zz
2| _1Am/6T
- T|_nig/91
d["ON_IdIM
<A 9 N340
“F S N3dO
<Z / | und/L1
0 m ' (691 E] adossz] .
Qs ;r sL1 Z| ya/aen
E f 1 n18/9
"SOd|ON_341M
18l
oot
Z] _Ngg/zz 01] »1a/0e1
1| vdos/ez E 6 N3O
"SOd|"ON 3d1M ) 8 N3dO
os2 L] ING/VIT
_M_ 9 N3O
S| N=g/z1] .
HOLVNLOV :T13av] N v ng/9z
HOLVNLIOVY HSINHNG :0L 3 REIVZ S
Z|_Ago/ee
T _13A/%2
"SOd[*ON IdIM
[6°E]
oar
ST3av ON
.ﬁ HITI0HINOD 3SVE :OL
Z[_und/vizwie
T M8/3E1 °
*S0d TON_FdIM
‘NS va3d -
+(1)73av
HOLIMS va3d :0L
T38v1 ON N e
¥ N3JO A MNd/81 1 (IOYINOD-1) 1d :OL :73av 1 73av H
€ HNd/LE 9 NEES] MWW oL cB ol L
Z N19/9¢ S REINZS 1=ava ON +3avn 558V
T n1g/92 v SNd/VIZ [ ovigigiavo o3 oo “W/2N 0L +g f0L
o1 NH8/Z1 € REIVZal € 034:378V0| odINOD-1 Ed 0L
6] 13A/vE 3 VHO/EE Z N3JO
8] N"9/SE T[VENLVYN _:318v0 1| N3349! 10 131HS
*S0d|_"ON_3d1M| *SOd "ON dIM| |SOd "ON 3dIM

er
NNOO

cir
NNOO

o
NNQD

Sr
NNOO

Qty.

Serial Number Description
(00000000-

Part No.

Ref.

Harness, Main, Ele [Volga, B5, Propel]

)

1072287

1

77

=
=
o
&
S
o
I

Tennant B5 (01-2014)




WIRE HARNESS, CONSOLE, PUSH MODEL

STANDARD PARTS

. —
2 > <
._w/_u - | m
n_.m.w Q Al
-
=3
0
m
-
c
©
c
5
v Ngdo] _ Z
N3do| o] =
N3do| S
N3O
Ot [Ng9/8-NvO
Nado] =
B8 N3O 1HM-E/ETT —_
“Sod[ "oN 3§1m[ “sod |m
. 13av1 ON
YIOUVHO 3@V S
ONNOYO DI.1VLS
¥394VHO QHvOg NO $0L Nyhoaea a
[] (<] <
738V ON o
SSaNGVH NIVA :OL ©) =
[ o
) @
o
- g o
N
om
S~
[T9)
m
—
c| @
i 2
= -
138v1 ON Q9N
SSINGVH NIVA 0L 17 — %
o c
a/vEl =
) — 9 aw s +TIV13 m k)
3 N340
] Y74
[ a] T3A/V+NYI
o[ oo —_

] nla/ve

A (2] oot
ml\ “MS LINIT_H39HVHO
B

(6°'s1

o
S
LL
:(1)73av1
“MS MOOTH3LNI H394HVHO 0L
o (]
< &
E o
30 o
ZS I
=4
.m bl
0
n
H3LINENOH HOLIMSAIN aNNOYo
(1)7138v1 .
i foL HOLINSA 01 "Gfiade’ 9llvie olm
NS A3X ::01 9
90522 Z
TN
&S
P ™
Y—
[ 2R
o
[e0]
N~




STANDARD PARTS

WIRE HARNESS, CONSOLE, DRIVE MODEL

79

0 .
% w —
P o
Yol
(3]
v N30 Z] N340

3 NHS/SO01 N30 S| TBA/8+NVD

| N3349:2013IHS N3dO S N3d0

H[ _vaNIVNs318vd N3dO 2 und/L

) q34:3718v0 01]|NH9/8-NVO E T3A/VE

F] PRCEERCZ] N3d0 Z NE9/S

3 HNd/LE 8 N340 THM-M19/ET1

a N18/9E “S0d| "ON 3d1M[ “S0d| “ON_JdIN

) NE9/SE

YIOHVHO 3@V
] TEA/YE
Y39HVHO QHvVOS NO :OL 7138y ON

Vv VH0/EE ONNOH9 D1LVIS oL

*S0d

“ON 31K ! _M_ | 1Fk-51a7
“3av7 ON
“SSINHVH NIVN 0L B g 0

s 7

Harness, Ele [B5/B7, Op.Sta., W/Propel]

Description

ON[__BA/g%
_M_ ON N3O

Woo NY9/85

1e'21 O T
%7 SOd[ “ON 381IM
NECAREN
SSINEVH NIVN 201 -

)

(821 d
[ H[  >7a/ver] m %7 =
te°%1 *MS LIAIT H39HVHO . —
=1 * (1) T8V L
“AS MOOTYILNI HIOHVHO :OL o
[
NEO/SE] | o o
IMVE] gmads rmav1 £ | 4 [
H3LINOIINILOd o
@35S oL =2 | O m
Z O
=S o
=]
=i I
0
"ne
- HOLIMSAIM
IR N . 2 DU 15 (AN Sla
MILIAEMOH 0L : HOLINSAIM soL  "GNO OLLVLS L Q?u_ -
=
TN o
P A
“= le
. T}
© |- @
o <
©
c
c
i




STANDARD PARTS

WIRE HARNESS, BAIL SWITCH

TO: BAIL SWITCH
BAIL SW.

LABEL (1)

POS.

WIRE NO
31/BRN
30/RED

—|A

125
[4.9]
25
[0.91]

(THIS SECTION COVERED
WITH HEATSHRINK)

L

-

3 J

@)

2 | lgllE

L SI-IRIE

gfﬁ nziZz|um

W N

rm 8

ES 2]~ n|m|«

z

.—% .

£ 12a z

0 w id

3 wl|e|z|z|o
O\ W|WN

. —lOo|L ||~

o =|M|0|C|m

'_

Ref. Part No. Serial Number Description

355261

Qty.

1 1072524 (00000000-

80

) Harness, Ele [Bail Switch]

Home § Find...

Tennant B5 (01-2014)



STANDARD PARTS

355262

1X9-7N

a1

NY9

S0I

Qty.

81

39 "ON
JdAL nv9| 407103 JdIM

3av ON 3av ON
SS3aNHVH NOI1V1S* d0 0l E [ e 16°€1 eH_M@ H AQ0g HOLIMS A3X :0L

Harness, Ele [Key Sw.,Static Gnd]

Description

)

WIRE HARNESS, KEY SWITCH

S
=
*6000-¥E0BT# XITION ‘0ILVINSNI ‘VOST-#1 ‘IIWA “.9ST° ‘9nTd dVNS “IWNIANYIL a 5 L
Ke]
“bz/2ZE4 00AL ‘VO9T-+1 ‘O3LVINSNI “.0S/° “ONIY *TVNINYIL v Elo 3}
VHI IV 4] -
SNOT 1140530 ININOdWOD LNINOGNOD =S o
=9 I
o o
n
O
z'3 5
2 |6
o = “In.U\
- |2
o« 5
c
c
8




STANDARD PARTS

WIRE HARNESS, BATTERY/CHARGER CABLE

©

R

BATTERY NEGATIVE

TOs

1250
149.21)

THE MAIN HARNESS.

— (D]
TO: 13/BLK CONNECTIONS ON
—[D]

(NO LABEL)

[J]
BATTERY POSITIVE

(NO LABEL)

TO:

1000
[38.41]

355400

T
B © 8
N s§
Ref. Part No. Serial Number Description Qty.
v 1 1072939 (00000000- ) Cable, Assy [B7/B5, Ground] 1
A 130155 (00000000- )  Connector, Battery, 6ga 50a, Gray[2cont] 1

82

Home § Find...

Tennant B5 (06-2018)



STANDARD PARTS

Tennant B5 (12-2015)

e ==



	HOW TO ORDER PARTS
	RECOMMENDED MAINTENANCE ITEMS
	GENERAL RECOMMENDED MAINTENANCE ITEMS

	STANDARD PARTS
	COVER GROUP
	FRAME GROUP, PUSH
	FRAME GROUP, DRIVE
	HEAD GROUP, 510 MM (20 IN)
	HEAD LIFT GROUP
	DOWN PRESSURE GROUP, AUTOMATED
	DOWN PRESSURE GROUP, MECHANICAL
	DUST CONTROL GROUP, ACTIVE
	DUST CONTROL GROUP, PASSIVE
	ELECTRICAL COMPONENTS GROUP
	CONSOLE GROUP, PUSH, OFF BOARD CHARGER
	CONSOLE GROUP, PUSH, ON BOARD CHARGER
	CONSOLE GROUP, BASE, DRIVE, OFF BOARD CHARGER
	CONSOLE GROUP, BASE, DRIVE, ON BOARD CHARGER
	CONSOLE GROUP, POWER, DRIVE, OFF BOARD CHARGER
	CONSOLE GROUP, POWER, DRIVE, ON BOARD CHARGER
	BATTERY GROUP, 185AH C20 WET LEAD ACID
	BATTERY GROUP, 168AH C5 WET LEAD ACID (EUROPE)
	BATTERY GROUP, 225AH C20 WET LEAD ACID
	BATTERY GROUP, 234AH C20 AGM SEALED
	BATTERY GROUP, 198AH C5 AGM SEALED (EUROPE)
	HYDROLINK BATTERY WATERING SYSTEM KIT
	BATTERY WATERING SYSTEM (FOR BATTERY 1215207 - EUROPE)
	PARKING BRAKE GROUP
	IRIS TELEMETRY GROUP
	LABEL GROUP
	DOCUMENT GROUP
	ELECTRICAL DIAGRAM, PUSH MODEL (Page 1 of 5)
	ELECTRICAL DIAGRAM, PUSH MODEL (Page 2 of 5)
	ELECTRICAL DIAGRAM, PUSH MODEL (Page 3 of 5)
	ELECTRICAL DIAGRAM, PUSH MODEL (Page 4 of 5)
	ELECTRICAL DIAGRAM, PUSH MODEL (Page 5 of 5)
	ELECTRICAL DIAGRAM, DRIVE MODEL (Page 1 of 5)
	ELECTRICAL DIAGRAM, DRIVE MODEL (Page 2 of 5)
	ELECTRICAL DIAGRAM, DRIVE MODEL (Page 3 of 5)
	ELECTRICAL DIAGRAM, DRIVE MODEL (Page 4 of 5)
	ELECTRICAL DIAGRAM, DRIVE MODEL (Page 5 of 5)
	WIRE HARNESS, TELEMETRY
	WIRE HARNESS, MAIN, PUSH MODEL
	WIRE HARNESS, MAIN, PUSH MODEL - CONT’D
	WIRE HARNESS, MAIN, DRIVE MODEL
	WIRE HARNESS, MAIN, DRIVE MODEL - CONT’D
	WIRE HARNESS, CONSOLE, PUSH MODEL
	WIRE HARNESS, CONSOLE, DRIVE MODEL
	WIRE HARNESS, BAIL SWITCH
	WIRE HARNESS, KEY SWITCH
	WIRE HARNESS, BATTERY/CHARGER CABLE


	home page: 
	next page: 
	Find: 
	go to: 
	page up: 


